ARIZONA DEPARTMENT
OF

Janice K. Brewer ENVI RO N M ENTAL QUALITY Benjamin H.>Grumbles

Governor Director
1110 West Washington Street « Phoenix, Arizona 85007

(602) 771-2300  www.azdeq.gov

Decision to Grant AZPDES Permit #AZ0025241

July 8, 2010 LTF ID: 50986
. Place ID: 21018

City of Mesa

Greenfield Water Reclamation Plant

Attn: Jennifer Hetherington, Water Compliance Specialist
P.O. Box 1466

Mesa, AZ 85211-1466

RE: AZPDES Permit Application No. AZ0025241
Greenfield Water Reclamation Plant
4400 South Greenfield Road, Gilbert, AZ 85296

Dear Ms. Hetherington:

The Arizona Department of Environmental Quality (ADEQ) has completed the public participation
and comment period for the above-referenced facility. Comments were received from the City of
Mesa during the 30-day comment period.- ADEQ’s response to the comments is enclosed. No other
comments were received during the 30-day comment period. ADEQ has made a final decision to
issue the AZPDES permit for discharge from the Greenfield Water Reclamation Plant in Gilbert,
Arizona." A copy of the Fact Sheet and signed permit is enclosed. Please note the effective date and
expiration date for your permit. If you wish to renew this permit, a complete and accurate
application must be submitted no later than 180 days prior to the permit expiration date.

The review of your AZPDES application was subject to the licensing timeframes statute under
Arizona Revised Statutes A.R.S. §§ 41-1072 through 41-1079. Therefore, this letter is the written
notification of ADEQ’s licensing decision required under A.R.S. § 41-1076 and Arizona
Administrative Code (A.A.C.) R18-1-507(A).

Printed on recycled paper

Northern Regional Office Southern Regional Office
1801 West Route 66 = Suite 117 & Flagstaff, AZ 400 West Congress Street s Suite 433 & Tucson, AZ
86001 85701

(928) 779-0313 (520) 628-6733



Greenfield WRP
AZPDES No. AZ0025241
Page Two

This decision was made prior to expiration of the licensing time frames governing your application.
Please contact me at (602) 771 — 4666 or email me at francis.sondra@azdeq.gov if you have any
questions regarding this notice or your permit.

Sincerely,

orls T Ll

Sondra M. Francis, Project Manager
Surface Water Section, Permits Unit
Water Permits Division

enclosures:  Signed AZPDES Permit No. AZ0025241
Fact Sheet

SWSPU10:0070 Inventory No.: 105443

'"This determination is an appealable agency action under A.R.S. § 41-1092. You have the right to
request a hearing and file an appeal under A.R.S. § 41-1092.03. ‘To do this you must file a Request for
Hearing or Notice of Appeal within thirty (30) days of receipt of this notice. A request for Hearing or
Notice of Appeal is filed when it is received by ADEQ’s Hearing Administrator as follow:

Hearing Administrator

Office of Administrative Counsel

Arizona Department of Environmental Quality
1110 West Washington Street

Phoenix, AZ 85007

The Request or Notice must contain the following:

The name of the party that is filing the appeal;
The address of the party that is filing the appeal;
The action being appealed; and

A concise statement of the reasons for the appeal.

DN —

Upon proper filing of a Request for Hearing or Notice of Appeal, ADEQ will serve a Notice of Hearing on all
parties to the appeal. If you file a timely Request for Hearing or Notice of Appeal, you have the right to
request an informal settlement conference with ADEQ under A.R.S § 41-1092.06. This request must be made
in writing no later than 20 days before a scheduled hearing and must be filed with the Hearing Administrator at
the above address.



RESPONSE TO COMMENTS DURING PUBLIC NOTICE

Permit No.

Applicant:

Permit Action:

Prepared By:

Date:

AZ0025241 / City of Mesa - Greenfield Water Reclamation Plant

City of Mesa - Greenfield Water Reclamation Plant
P.O. Box 1466, Mesa, AZ 85211-1466

Final permit decision and response to comments received on the
draft permit public noticed on April 16, 2010. Following is
ADEQ’s response to comments received on the subject draft
permit.

Sondra M. Francis, AZPDES Project Manager Jﬂﬁ

Surface Water Permits Unit

Arizona Department of Environmental Quality
1110 West Washington Street, 5415A-1
Phoenix, AZ 85007

602-771-4666

06/17/2010

One comment was received on the draft permit from the City of Mesa. The comment is
provided below followed by ADEQ’s response.

City of Mesa letter to Sondra M. Francis dated May 3, 2010

COMMENT

City of Mesa requests the use of one significant digit for Cadmium monthly average and
daily maximum and Cyanide monthly average. The change for Cyanide would be
consistent with the current permit limits. The Cadmium limit would allow the lab to meet
permit limits without having to report a result below the reporting detection limit of 1
ug/L. The following changes are requested:

RESPONSE

Cadmium monthly average: 1 ug/L
Cadmium daily maximum: 2 ug/L
Cyanide monthly average: 8 ug/L

When setting limits or assessment levels in permits, ADEQ uses the same number of
significant figures as are used for that parameter in the Water Quality Standards. For
cadmium, the standard is expressed as three (3) significant figures (1.02) but no more
than two (2) decimal places. Cyanide is expressed as two (2) significant figures (9.7).
Please note, both cadmium and cyanide are assessment levels in the permit, not limits.
Reporting below the reporting limit with appropriate flag is acceptable. No change has
been made to the permit or fact sheet.

Page 1



ADEQ Inr/entory No. P-105443 Permit No. AZ0025241
LTF No. 50986

AUTHORIZATION TO DISCHARGE UNDER THE
ARIZONA POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of Arizona Revised Statutes (A.R.S.) Title 49, Chapter 2, Article 3.1; the Federal
Water Pollution Control Act, (33 USC §1251 et. seq., as amended), and Arizona Administrative Code (A.A.C.)
Title 18, Chapter 9, Articles 9 and 10, and amendments thereto,

City of Mesa
Greenfield Water Reclamation Plant
P.O. Box 1466
Mesa, AZ 85211-1466

is authorized to discharge treated domestic wastewater from the wastewater treatment plant located at 4400 South
Greenfield Road, Gilbert serving the city of Mesa and the towns of Queen Creek and Gilbert in Maricopa County,
Arizona into the East Maricopa Floodway (EMF), tributary to the Gila River in the Middle Gila River Basin at:

‘ 33°15° 47" N \ 111°43 33" W Township 2 S, Range 6 E, Section 15

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein, and in the
attached "Standard AZPDES Permit Conditions."

This permit shall become effective on ﬁ @\‘;9%5 3’ i g ,2010.

This permit and the authorization to discharge shall expire at midnight, ﬁ é\gmg} j 0 ,2015.

7™ %,
Signed this day of ! ,2010.

JE——

Michael A! uton, Director
Water Quality Division
Department of Environmental Quality



Permit No. AZ0025241

Page 2 of 47
TABLE OF CONTENTS

EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS ..........cooooiiiiiooeoeeeeeeeeee 4
Effluent Limitations and Monitoring ReqUIreMENtS ...............ccoooi oo 4
Trace Substance Monitoring ReqUIFEMENES ... ..o 5
WET TeSHNG ... e 5
Effluent Characterization Testing — Selected Metals, Trace Substances, WET..........cooovooiooii 7
Effluent Characterization Testing - Selected Volatile Organic Compounds..............cocooooeeeiveiee 8
Effluent Characterization Testing - Selected Acid-extractable Compounds ..................ccccoevecvveecvii... 9
Effluent Characterization Testing - Selected Base Neutral Compounds .............coooooovoeoiooooooe 9
Effluent Characteristic Testing Based on Designated USES ...............oooooeoooreoeoeeeeeoeeeeeeeee 11
Narrative StaNdards ..., 12
SaAMPING LOCAtON(S) ... e 13
MONITORING AND REPORTING ..........oooiiiiii e, [ESTTR 13
Sample Collection @and ANGIYSIS ..........ooiiiiie e 13
QA MENUAEL ... e e 13
Use of Approved Methods ..o e 14
LOQIS ...ttt 15
Reporting of Monitoring RESUIES ..o 15
Twenty-four Hour Reporting of NoNCOmMPliaNCe ..............c.ooviiiie oo, 17
MONIONING RECOIUS ...t e 18
BIOSOLIDS /SEWAGE SLUDGE REQUIREMENTS ...t 18
Use or Disposal REQUIFEMENTS ...............coiiiiii oo 18
Biosolids Preparer’s Responsibility....' ..................................................................................................... 19
DUty t0 MIHIGALE ... Mrerreeeaas 19
General REQUITEMENTS ..........oooiiiiiie e 19
BIOSONAS STOTAQE ... e 19
Surface Water ProteCtion. ... 20
Facilities with Pretreatment Programs ... e 20
INSPECHON aN ENEIY ..ot e, 21
General Biosolids Monitoring REQUIrEMENES ................ccooiiiii oo 21
Biosolids Self-monitoring FreqQUENCY............c.ooiii oo 21
Sampling and Analyses MethodS ............c.ooiuiiiii oo 21
Representative SampPling.........cocooiiiiii e e 21
Testing Stockpiled Biosolids Prior to Distribution or USe..............c.ocoooooi oo 22
Testing for Hazardous Waste Determination ...................ooovooe oo oo 22
Biosolids Limitations and MOonitoring ..o e 24
Metals Concentrations for Land AppliCation ...............ccooiiiiiiiioee e 24
Pathogen Reduction Requirements for Land Appllication. ................cocoooiiooeoeeeeeeee 25

Final Permit: June 2010



Permit No. AZ0025241

Page 3 of 47
Vector RedUCtion RECOIAS ..........cc.oiiiiiiiiiiice e, 27
NITFOGEN TESHNG ... e 27
Management Practices for Land Apphcation..............oooeiiiiii oo, 27
Biosolids/Sewage Sludge Limitations and Monitoring Requirements for Surface Disposal.................. 27
Biosolids Mohitoring Requirements for Disposal in a Municipal Landfill ..........................ccooiiiii, 28
On-site Management PIan ... 28
RECOIA KEEPING ...t 28
Notification REQUIFEMENTS .............oooii e 28
Notification of NONCOMPIANCE..............oooiiiiiii e 28
Notification of Shipment to Another State. ..., 29
Notification of Changes in Land Application Sites, or Disposal Methods...............ccoceeeevieien 29
Notification for Land Application of Biosolids with High Metals .................c..ccoooiiiiiie 29
Notification to Subsequent Land Applicators ...............oouv oo 30
Notice of Surface DiSPOSal...........cc.oooviiiiiiiii e 30
Annual Report for All PermMittees ...........oooooiii e, 30
REPOMING LOCAHIONS ... e 31
WHOLE EFFLUENT TOXICITY TESTING REQUIREMENTS ... e, 31
General CoNAItIONS ..o e 31
Acute Toxicity.............. BT P U TR TPPRURRTPRN 32
CRIONMIC TOXICIY ...ttt 32
QUAIEY ASSUNBNCE. ...ttt ettt e 33
Toxicity ldentification Evaluation (TIE)/Toxicity Reduction Evaluation (TRE) Processes...................... 34
WET REPOMING ...ttt ettt 35
SPECIAL CONDITIONS ... e e 35
OPBIAION ... et 35
Pre-Treatment REQUIFEMENES ............ooiiiiii e, 35
REOPENET ... e, 38
APPENDIX A e 39
PART A: ACRONYMS ..., 39
PART B: DEFINITIONS ..o, 39
APPENDIX B ... e 43
AZPDES DISCHARGE FLOW RECORD ..o, 43
APPENDIX € e 44
AMMONIA DAt LOG ... 44
Ammonia Standard TabIES .............oooiiii e 45

APPENDIX D ..o oo oo ATTACHED

STANDARD CONDITIONS

Final Permit: June 2010



Permit No. AZ0025241
Page 4 of 47

PARTI. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Effluent Limitations and Monitoring Requirements

The permittee shall limit and monitor discharges to the East Maricopa Floodway (EMF) from Outfall
001 as specified in Table 1 which follows. These requirements are based on a design capacity of
60560 m*/day (16 MGD).

Discharge Flow | REPORT --- REPORT --- - --- Continuous Metered
(MGD) (1)
Biochemical 1816.8 2725.2 .- 30 mg/L 45 mg/L --- 1x / Week 24 Hour
Oxygen Kg/day Kg/day Composite (5)
Demand (BOD)
(5-day)
BOD (2) --- --- --- 85% --- --- 1x / Week 24 Hour
REMOVAL Composite (5)
MINIMUM
Total Suspended 1816.8 27252 - 30 mg/L 45 mg/L --- 1x / Week 24 Hour
Solids (TSS) Kg/day Kg/day Composite (5)
TSS (2) --- .- --- 85% .- --- 1x / Week 24 Hour
REMOVAL Composite (5)
MINIMUM
E. coli (3) - .- --- 126 --- 576 1x / Week Discrete
cfu/100 mL cfu/100
() mL(3)
Total Residual 0.55 - 1.09 9 ug/L --- 18 pg/L 5x / Week Discrete
Chlorine (7) Kg/day Kg/day
Copper 0.92 --- 1.8 15 pg/L --- 30 ug/L 1X/ Month 24 Hour
(9) (10) Kg/day Kg/day Composite (5)
Hardness REPORT REPORT REPORT REPORT 1X / Month 24 Hour
(CaCoOs) (9) mg/L mg/L mg/L mg/L Composite (5)
pH (6) Not less than 6.5 standard units (S.U.) nor greater than 9.0 S.U. 5X / Week Discrete
Footnotes:

(1) Monitoring and reporting required. No limit is set at this time (NOTE: This permit does not authorize discharges into the EMF in excess of those
allowed by the intergovernmental agreement IGA FCD 2006A009 between the City of Mesa and the Flood Control District of Maricopa County).
In addition to the average and maximum flows reported on the Discharge Monitoring forms, daily discharge flow shall be recorded on the
discharge flow record provided in Appendix B. See Part I1.B for reporting requirements.

(2) Both the influent and the effluent shall be monitored.

(3) cfu = colony forming units. The monthly average for E. coliis calculated as a geometric mean. A minimum of 4 samples are required in order to
report a geometric mean. See the definition for “Monthly or Weekly Average Concentration Limit” in Appendix A.

(4) Ataminimum, one sample each month must coincide with one of the Whole Effluent Toxicity Test (WET) samples taken each month. See Part
IV of the permit.

(5) Forthis permit, “24-hour composite” means at least three samples will be collected at equal time intervals and proportional to the flow rate over a
“24-hour” period.

(6) pH must be measured at the time of sampling and does not require use of a certified laboratory.

(7) Sampling required only when chlorine or bromine compounds are used for disinfection. See Part IL.A. 5. for specific monitoring requirements for
chlorine.

(8) Ifdischarge is infrequent see Part I.D for minimum effluent characterization monitoring requirements.

(9) Limits listed are based on a hardness of 237 mg/L as CaCOs;. The effluent must be tested for hardness at the same time that these metal
samples are taken. Please see the hardness definition in Appendix A. Part B.

(10) All metals effluent limits are for total recoverable metals.

Final Permit: June 2010



Permit No. AZ0025241
Page 5 of 47

B. Trace Substance Monitoring

1. The permittee shall monitor discharges from Outfall 001 as specified in Table 2. Data results above
the assessment levels (ALs) listed below do not constitute a permit violation, but may trigger
evaluation of reasonable potential (RP) by ADEQ. The permittee shall use an approved analytical
method with a level of quantification (LOQ) lower than the AL values.

TABLE 2: Trace Substance Monitoring Requirements

Amimonia (o) mg/iL ‘ {9) mg/L Zx I Mionth viscrete
Cadmium (2) (7) 0.84 ug/L 1.68 pg/L 1x / Month 24 Hour Composite
Chromium (Total) (8) Report Report 1x / Month 24 Hour Composite
Chromium VI (2) (8) 8.0 pg/L 16 pg/L 1x/ Month Discrete
Cyanide 7.9 pg/L 16 pg/L 1x / Month Discrete -
Hydrogen Sulfide (6) 2 ug/L 3 ug/L 1x / Month Discrete
Mercury 0.01 pg/L 0.02 pg/L 1x / Month 24 Hour Composite
Selenium 2 pg/L 3 ug/l 1x/ Month 24 Hour Composite
Sulfides (6) (6) 1x / Month Discrete

Oil and grease 10 mg/L 15 mg/L 1x / Quarter Discrete
Hardness (CaCQs) (7) Report mg/L. Report mg/L 1x / Month 24 Hour Composite
Temperature REPORT in °Celsius 2x / Month Discrete

Footnotes:

(1) Concentration values are calculated based on Arizona Water Quality Standards. Monitoring and reporting required.

(2) All metals effluent assessment levels are for total recoverable metals, except for chromium VI, for which the assessment levels listed are
dissolved.

(3) - At a minimum, one sample must coincide with one of the WET samples taken each month. See Part IV of the permit.

(4) Ifdischarge is infrequent see Part |.D for minimum effluent characterization monitoring requirements.

(5) The ammonia assessment level is dependent on pH and temperature. In addition to reporting the ammonia values on the DMRs the
ammonia data log shall also be completed including values of pH and temperature at the time the ammonia sample is taken. See Partil.B
of the permit.

(6) With a detection limit no higher than 100 pg/L, any detection of sulfides shall trigger monthly monitoring for hydrogen suifide for the
remainder of the permit term. Monitoring for hydrogen sulfide is only required if sulfide is detected.

(7) Assessment levels listed are based on a hardness of 237 mg/L as CaCO3. The effluent water must be tested for hardness atthe same time
that these metal samples are taken. Please see the hardness definition in Appendix A. Part B.

(8) If total chromium exceeds 8 pg/L, the permittee must conduct sampling for chromium VI for the remainder of the permit. Otherwise,
monitoring for chromium VI is not required.

C. Whole Effluent Toxicity Monitoring

1. The permittee shall limit and monitor effluent discharges from outfall 001 for Whole Effluent
Toxicity (WET) as specified in Tables 3a and 3b which follows. If toxicity is detected above a
limit or an action level specified as follows, the permittee must perform follow-up testing and, as
applicable, follow the TIE/TRE processes in Part IV.E of the permit.

Final Permit: June 2010



Permit No. AZ0025241
Page 6 of 47

TABLE 3.a.: WET Testing LIMITS

M
()
©)
)

)
6)

@)

Chronic Toxicity Sefenastrum capricornutum 1.6 TUc 1.0 TUc 1X / Month 24 Hour Composite
(Green algae) (6)(7) Median
Chronic Toxicity 1.6 TUc 1.0 TUc 1X /Month 24 Hour Composite
Pimephales promelas (Flathead minnow) (6) Median
Chronic Toxicity 1.6 TUc 1.0 TUc 1X / Month 24 Hour Composite
Ceriodaphnia dubia (Water fiea) (6) Median

Footnotes:

See Part IV for additional requirements for testing and reporting Whole Effluent Toxicity (WET).

Any exceedance of these values or if an acute WET test fails will require follow-up testing by the permittee. See Part IV.E of the permit for details.
If discharge is infrequent see Part 1.D for minimum effluent characterization monitoring requirements.

For this permit, “24-hour composite” means at least three samples will be collected at equal time intervals and proportional to the flow rate over
a 24-hour period.

Since completion of one chronic WET test takes more than 24 hours, the daily maximum is considered to be the highest allowable test resuit.
If discharge is LESS THAN four (4) days and not repeated within a period of 30 consecutive days, Acute toxicity testing will apply. Chronic toxicity
limit applies if discharges occur for four (4) days or more or are repeated more frequently than every 30 days.

Also known as Raphidocelis subcapitata.

Acute Toxicity (3) N/A Fail 1X/Month 24-hr Composite
Pimephales promelas (Fathead minnow)

TABLE 3.b.: WET Testing ACTION LEVELS

o

Acute Toxicity (3) N/A Fail 1X / Month 24-hr Composite
Ceriodaphnia dubia (Water flea)

Footnotes:

1)
2)
3)
4)

See Part IV for additional requirements for testing and reporting Whole Effluent Toxicity (WET).

If an acute WET test fails follow-up testing by the permittee is required. See Part IV.E of the permit for details.

The requirement for an acute test applies when duration of discharge does not allow for chronic tests to be conducted. See Part IV.
If discharge is infrequent see Part .D for minimum effluent characterization monitoring requirements.

D. Effluent Characterization Testing

The permittee shall monitor to characterize the facility’s effluent for the parameters listed in Tables
4.a—f, whether discharging or not. When the facility discharges, monitoring is to be conducted at the
frequency indicated in Tables 1 through 3. No limits or ALs are established, but the level of
quantification (LOQ) must be low enough to allow comparison of the results to the applicable surface
water quality standards (SWQS). If a LOQ below the SWQS cannot be achieved, then the permittee
shall use the method expected to achieve the lowest LOQ, as defined in Appendix A of this permit.
Samples are to be representative of any seasonal variation in the discharge:

Final Permit: June 2010



Permit No. AZ0025241
Page 7 of 47

TABLE 4.a.: Effluent Characterization Testing (General Chemistry and Microbiology)

Ammonia (as N) (2)

mg/L

1X/ Quarter

Discrete

Biochemica! Oxygen Demand (BOD-5) mg/L 1X / Quarter 24 Hour Composite
Chlorine, Total Residual (TRC) (3) (4) pg/L 1X / Quarter Discrete
Dissolved Oxygen (3) mg/L 1X / Quarter Discrete
E. coli Cfu/100 mL 1X / Quarter Discrete
Nitrate/Nitrite (as N) mg/L 1X / Quarter 24 Hour Composite
Nitrogen, Total Kjeldahl (TKN) mg/L 1X / Quarter 24 Hour Composite
Oil and Grease mg/L 1X / Quarter Discrete
pH (3) S.u. 1X / Quarter Discrete
Phosphorus ma/L. 1X / Quarter 24 Hour Composite
Temperature (3) °Celsius 1X / Quarter Discrete
Total Dissolved Solids (TDS) mg/L 1X / Quarter 24 Hour Composite
Total Suspended Solids (TSS) mg/L 1X / Quarter 24 Hour Composite

Footnotes:

(1)  If more frequent monitoring of any of these parameters is required by another part of this permit, those sampling results may be used to satisfy

Table 4.a. requirements.

(2) When sampling for ammonia, temperature and pH must be determined concurrently and the results recorded on the Ammonia Data Log

provided in Appendix C. See Part II.B. for reporting requirements.

(3) Temperature, pH, TRC and dissolved oxygen must be measured at the time of sampling and do not require use of a certified laboratory. See

Part 11.A.6 for methods of analyses for chlorine.
(4) Sampling required only when chlorine or bromine compounds are used for disinfection.

TABLE 4.b.: Effluent Characterization Testing — Selected Metals, Trace Substances, and WET

Antimony ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Arsenic Mg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Beryllium pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Cadmium ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Chromium pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Chromium Vi ug/L Once / year in years 2,3,4 of permit term Discrete

Copper yg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Lead Mg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Mercury pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Nickel Hg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Selenium ug/L Once / year in years 2,3,4 of permit term 24-hour Composite

Final Permit: June 2010




Permit No. AZ0025241

Page 8 of 47

TABLE 4.b.: Effluent Characterization Testing — Selected Metals, Trace Substances, and WET

Silver pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Thallium Hg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Zinc » pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Hardness mg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Cyanide ug/L Once / year in years 2,3,4 of permit term Discrete

Y;’ﬁgi;@;‘:’;t Toxicity-chronic TUc 4x/permit term, once per season (3) 24-hour Composite

Footnotes:

(1) Al metals analyses shall be for total recoverable metals, except chromium VI, which is dissolved.
(2)  Ifmore frequent monitoring of any of these parameters is required by another part of this permit, those sampling results may be used to satisfy

Table 4.b. requirements.

(3) Ifchronic toxicity is detected above the Action Levels specified in Table 4 or an acute test fails, the permittee must perform follow-up testing
and, as applicable, follow the TRE/TIE processes in Part IV.E of the permit, whether discharging or not. See Part IV for additional information
on requirements for testing and reporting Whole Effluent Toxicity (WET).

(4) Four tests shall be conducted during the permit term, one each in summer, winter, spring, and fall.

TABLE 4.c.: Effluent Characterization Testing - Selected Volatile Organic Compounds

Acrolein

s

Once / year in years 2,3,4 of permit term

SRS

24-hour Composite

Hg/L
Acrylonitrile pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Benzene ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Bromoform ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Carbon tetrachloride pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Chlorobenzene pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Chlorodibromomethane Hg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Chloroethane ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
2-chloroethylvinyl ether Hg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Chloroform ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Dichlorobromomethane Hg/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,1-dichloroethane Hg/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,2-dichloroethane pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
Trans-1,2-dichloroethylene ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,1-dichloroethylene ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,2-dichloropropane ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,3-dichloropropylene Ko/l Once / year in years 2,3,4 of permit term 24-hour Composite
Ethylbenzene ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Methyl bromide pa/L Once / year in years 2,3,4 of permit term 24-hour Composite
Methyl chloride pg/L Once / year in years 2,3,4 of permit term 24-hour Composite

Final Permit: June 2010




Permit No. AZ0025241

Page 9 of 47

Methylene chloride Mg/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,1,2,2-tetrachloroethane Mg/l Once / year in years 2,3,4 of permit term 24-hour Composite
Tetrachloroethylene ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Toluene pg/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,1,1-trichloroethane ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
1,1,2-trichloroethane ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Trichloroethylene Mg/l Once / year in years 2,3,4 of permit term 24-hour Composite
Vinyl chioride ug/L Once / year in years 2,3,4 of permit term 24-hour Composite
Footnotes:

(1) Samples for volatile organic compounds must be collected as four (4) discrete samples and composited per approved methods by the
laboratory running the analyses.

TABLE 4.d.: Effluent Characterization Testing - Selected Acid-extractable Compounds

A

P-chloro-;-cresol pg/L Once / year in years 2,3,4 of permit term 24-Hor Composite
2-chlorophenol pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2,4-dichlorophenol ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2,4-dimethylphenol Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
4 6-dinitro-o-cresol ua/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2,4-dinitrophenol ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2-nitrophenol pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
4-nitrophenol ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Pentachlorophenol ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Phenol Mg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2,46~ trichlorophenol Mg/L Once / year in years 2,3,4 of permit term 24-Hour Composite

TABLE 4.e.: Effluent Characterization Testing - Selected Base-neutral Compounds

24-Hour Composite

Acenaphthene ug/L nce /er n year 2,3,4 of it term )

Acenaphthylene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Anthracene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Benzidine ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Benzo(a)anthracene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Benzo(a)pyrene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
3,4 benzofluoranthene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Benzo(ghi)perylene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite

Final Permit: June 2010




Permit No. AZ0025241
Page 10 of 47

Benzo(k)fluoranthene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Bis (2-chloroethoxy) methane pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Bis (2-chloroethyl) ether pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Bis(2-chloroisopropyl) ether pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Bis (2-ethylhexyl) phthalate pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
4-bromophenyl phenyl ether pa/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Buty! benzyl phthalate Hg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2-chloronaphthalene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
4-chlorophenyl phenyl ether pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Chrysene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Di-n-butyl phthalate pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Di-n-octyl phthalate ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Dibenzo(a,h)anthracene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
1,2-dichlorobenzene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
1,3-dichlorobenzene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
1,4-dichiorobenzene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
3,3-dichlorobenzidine ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Diethyl phthalate ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Dimethyl phthalate pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2 4-dinitrotoluene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2 6-dinitrotoluene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
1,2-diphenylhydrazine ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Fluoranthene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Fluorene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachlorobenzene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachlorobutadiene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachlorocyclopentadiene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachloroethane pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Indeno(1,2,3-cd)pyrene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Isophorone pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Naphthalene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Nitrobenzene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
N-nitrosodi-n-propylamine pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
N-nitrosodimethylamine pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
N-nitrosodiphenylamine ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Phenanthrene yg/L Once / year in years 2,3 ,4 of permit term 24-Hour Composite
Pyrene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
1,2,4-trichlorobenzene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite

Final Permit: June 2010




Permit No. AZ0025241

Page 11 of 47

TABLE 4.f.: Effluent Characteristic Testing Based on Designated Uses

Additional Parameters from the Arizona Surface Water Quality Stand

Alachlor (1)

Once / year in years 2,3,4 of permit term

ards, Appendix A: Tables 1 & 2

24-Hour Composite

Hg/L

Aldrin pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Atrazine (1) ug/L Once / year in years 2,3.4 of permit term 24-Hour Composite
Barium ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Boron ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Carbofuran (Furadan) (1) ug/L Once / year in years 2,3 ,4 of permit term 24-Hour Composite
Chlordane ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
1,2-cis-Dichloroethylene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Chlorpyrifos ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Dalapon (1) pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
1,2-Dibromo-3-chloropropane (DBCP) Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
1,2-Dibromoethane (EDB) Once / year in years 2,3,4 of permit term 24-Hour Composite
Ethylene dibromide Hg/L

4,4-DDD (p,p,- Dichlorodiphenyldicholoroethane) Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
4,4-DDE (p,p- Dichlorodiphenyldichloroethylene) pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
4,4-DDT ((p,p- Dichlorodiphenyitrichloroethane) pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2,4-Dichlorophenoxyacetic acid (2,4-D) (1) pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Dieldrin ug/L Once / year in years 2,3 4 of permit term 24-Hour Composite
Di (2-ethylhexyl) adipate pa/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Dinoseb (1) Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
Diguat (1) Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
Endosulfan sulfate pg/L Once / year in years 2,3 ,4 of permit term 24-Hour Composite
Endosulfan (Total) ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Endothall (1) ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Endrin Hg/L Once / year in years 2,3 4 of permit term 24-Hour Composite
Endrin aildehyde pg/L Once / year in years 2,3 4 of permit term 24-Hour Composite
Fluoride pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Glyphosate (1) Hg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Guthion pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Heptachlor Hg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Heptachlor epoxide Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachlorocyclohexane alpha (Alpha-BHC) pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachlorocyclohexane beta pa/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachlorocyclohexane delta pa/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hexachlorocyclohexane gamma (lindane) ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Hydrogen Sulfide (2) ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Malathion ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite

Final Permit: June 2010




Permit No. AZ0025241

Page 12 of 47

Manganese pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Methoxychlor (1) pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Mirex ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Oxamyl (1) pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Parathion pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Paraquat ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Permethrin ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Pichloram (1) Hg/L Once / year in years 2,3 4 of permit term 24-Hour Composite
Polychiorinated biphenyls (PCBs) ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Simazine (1) Hg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Styrene pg/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2,3,7,8-Tetrachlorodibenzo-p-dioxin ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Toxaphene ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
2-(2,4,5,-Trichlorophenoxy) Proprionic Acid (1) ug/L Once / year in years 2,3,4 of permit term 24-Hour Composite
Tributyltin Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
Xylenes Mg/l Once / year in years 2,3,4 of permit term 24-Hour Composite
Footnotes:

(1) There may be no approved wastewater methods for analyses of these parameters in 40 CFR 136, As such 500 series drinking water methods
may be used; in this case, a 10X sample dilution is acceptable for these parameters. Appropriate data qualifiers are to be used.

(2) The permittee may initially monitor for sulfide instead of hydrogen sulfide. The limit of quantification shall be no higher than 100 ug/L, and
any detection of sulfides shall trigger monitoring for hydrogen sulfide for the reminder of the permit term.

E. The discharge shall be free from pollutants in amounts or combinations that:

1. Settle to form bottom deposits that inhibit or prohibit the habitation, growth or propagation of
aquatic life;

2. Cause objectionable odor in the area in which the surface water is located;
3. Cause off-flavor in aquatic organisms;
4. Are toxic to humans, animals, plants or other organisms;

5. Cause the growth of algae or aquatic plants that inhibit or prohibit the habitation, growth or
propagation of other aquatic life or that impair recreational uses;

F. The discharge shall be free from oil, grease and other pollutants that float as debris, foam, or scum; or
that cause a film or iridescent appearance on the surface of the water; or that cause a deposit on a

shoreline, bank or aquatic vegetation.

G. The discharge shall not cause an increase in the ambient water temperature of more than 3.0 degrees
Celsius.

Final Permit: June 2010



Permit No. AZ0025241
Page 13 of 47

H. The discharge shall not cause the dissolved oxygen concentration in the receiving water to fall below
3 mg/L from 3 hours after sunrise to sunset and 1 mg/l from sunset to 3 hours after sunrise, unless the
percent saturation of oxygen remains equal to or greater than 90%.

PART IIL

Samples taken for the monitoring requirements specified in Part I shall be collected at the following
locations:

1.

Influent samples shall be taken after the last addition to the collection system and prior to the first
treatment process.

Effluent samples shall be taken downstream from the last treatment process and prior to mixing
with the receiving waters.

MONITORING AND REPORTING

A. Sample Collection and Analysis

1.

The permittee is responsible for the quality and accuracy of all data required under this permit.

2. Quality Assurance (QA) Manual

The permittee shall keep a QA Manual on site that describes the sample collection and analyses
processes. If the permittee collects samples or conducts sample analyses in house, the permittee
shall develop a QA Manual that addresses these activities. If a third party collects and/or analyzes
samples on behalf of the permittee, the permittee shall obtain a copy of the applicable QA
procedures. The QA Manual shall be available for review by ADEQ upon request. The QA
Manual shall be updated as necessary to reflect current conditions, and shall describe the
following:

a. Project Management, including:

Purpose of sample collection and sample frequency;
When and where samples will be collected;
How samples will be collected;
Who will collect samples and their qualifications;
- Laboratory(s) that will perform analyses;
Any field tests to be conducted (detail methods and specify equipment, including a
description of any needed calibrations); and
e Pollutants or analytes being measured and for each, the permit-specific limits, assessment
levels, or thresholds, (e.g. the associated detection limits needed.)

b. Sample collection procedures including

e Equipment to be used;

e Type and number of samples to be collected including QA/QC samples (i.e., background
samples, duplicates, and equipment or field blanks);

e Types, sizes, and number of sample bottles needed;

Final Permit: June 2010



Permit No. AZ0025241
Page 14 of 47

- Preservatives and holding times for the samples (see methods under 40 CFR 136 or 9

A.A.C. 14, Article 6 or any condition within this permit that specifies a particular test
method); and
Chain of custody procedures.

c. Specify approved analytical method(s) to be used and include;

Limits of detection (LOD) and limits of quantitation (LOQs);

Required quality control (QC) results to be reported (e.g., matrix spike recoveries,
duplicate relative percent differences, blank contamination, laboratory control sample
recoveries, surrogate spike recoveries, etc.) and acceptance criteria; and

Corrective actions to be taken by the permittee or the laboratory as a result of problems
identified during QC checks.

d. How the permittee will perform data review; complete DMRs and records used to report
results to ADEQ; resolve data quality issues; and identify limitations on the use of the data.

3. Sample collection, preservation and handling shall be performed as described in 40 CFR 136
including the referenced Edition of Standard Methods for the Examination of Water and
Wastewater, or by procedures referenced in A.R.S. Title 9, Chapter 14 of the Arizona Department
of Health Services (ADHS) Laboratory Licensure rules. The permittee shall outline the proper
procedures in the QA Manual, and samples taken for this permit must conform with these
procedures whether collection and handling is performed directly by the permittee or contracted to
a third-party.

4. Analvtical requirements

a. The permittee shall use a laboratory licensed by the ADHS Office of Laboratory Licensure
and Certification that has demonstrated proficiency within the last 12 months under R9-14-
609, for each parameter to be sampled under this permit. However, this requirement does not
apply to parameters which require analysis at the time of sample collection as long as the
testing methods used are approved by ADHS or ADEQ. (These parameters may include flow,
dissolved oxygen, pH, temperature, and total residual chlorine.)

b. The permittee must utilize analytical methods specified in this permit. If no test procedure is
specified, the permittee shall analyze the pollutant using:

1.
ii.

1il.

iv.

A test procedure listed in 40 CFR 136 which is also approved under A.A.C. R9-14-610;
An alternative test procedure approved by EPA as provided in 40 CFR 136 and which is
also approved under A.A.C. R9-14-610;

A test procedure listed in 40 CFR 136, with modifications allowed by EPA or approved
as a method alteration by ADHS under A.A.C. R9-14-610(C); or

If no test procedure for a pollutant is available under (3)(b)(i) through (3)(b)(iii) above,
any Method approved under A.A.C. R9-14-610(C) for wastewater may be used, except the
use of field kits is not allowed unless otherwise specified in this permit. If there is no
approved wastewater method for a parameter, any other method identified in 9 A.A.C. 14,
Article 6 that will achieve appropriate detection and reporting limits may be used for
analyses.

Final Permit: June 2010



Permit No. AZ0025241
Page 15 of 47

c. For results to be considered valid, all analytical work shall meet quality control standards
specified in the approved methods.

d. The permittee shall use analytical methods with a limit of quantitation (LOQ) that is lower
than the effluent limitations, assessment levels, action levels, or water quality criteria
specified in this permit. If all methods have LOQs higher than applicable water quality
criteria, the permittee shall use the approved analytical method with the lowest LOQ.

e. The permittee shall use a standard calibration curve when applicable to the method, where the
lowest standard point is equal to or less than the LOQ.

f.  The permittee shall participate in the annual NPDES DMR/QA study and submit the results of
this study to ADEQ and ADHS for all laboratories used in monitoring compliance with this

permit.

Mercury Monitoring

The permittee shall use a “clean hands/dirty hands” sampling technique such as EPA Method
1669 and an ADHS-certified low-level mercury analytical method if necessary to achieve a
reporting limit at or below the effluent limitations or assessment levels for mercury as specified in
this permit.

Chlorine Monitoring

Because of the short holding time for chlorine, samples may be analyzed on-site using Hach
Method No. 10014. Other methods are also acceptable for chlorine if the Method has a LOQ
lower than discharge limits specified in this permit.

Metals Analyses

In accordance with 40 CFR 122.45(c), all effluent metals concentrations, with the exception of
chromium VI, shall be measured as “total metals”. Discharge limits and assessment levels in this
permit are for total metals, except for chromium VI for which the levels listed are dissolved.

B. Reporting of Monitoring Results

1.

The permittee shall report monitoring results on Discharge Monitoring Report (DMR) forms
supplied by ADEQ), to the extent that the results may be entered on the forms. The permittee shall
submit results of all monitoring required by this permit in a format that will allow direct
comparison with the limitations and requirements of this permit. If no discharge occurs during a
reporting period, the permittee shall specify “No discharge” on the DMR. The results of all
discharge analyses conducted during the monitoring period shall be included in calculations of the
monthly average and daily maximums reported on the DMRs if the analyses were by methods
specified in Part II.A above.

DMRs and attachments are to be submitted (see Appendix A- definitions) by the 28th day of the
month following the end of a monitoring period. For example, if the monitoring period ends
January 31%, the permittee shall submit the DMR by February 28". The permittee shall submit
original copies of these and all other reports required in this Part, signed by an authorized
representative, to ADEQ at the following address:

Final Permit: June 2010



Permit No. AZ0025241
Page 16 of 47

ADEQ Water Quality Compliance Section
Data Unit Mailcode: 5415B-1

1110 West Washington Street

Phoenix, AZ 85007

or fax to (602) 771-4505.

For each month, the permittee shall complete and submit a copy of the AZPDES Discharge Flow
Record (found in Appendix B) with the DMR for that month, along with copies of the original
lab results for all parameters monitored during the reporting period.

3. When sampling for ammonia, the temperature and pH of the sample must be recorded at the time
of sample collection. Results for all three parameters shall be recorded on the Ammonia Data
Log provided in Appendix C, as well as on DMRs. The ammonia data log shall be submitted to
ADEQ annually to the address in Part I1.B.2, above.

4. The permittee shall submit results of the NPDES DMR/QA study to ADEQ and ADHS for all
laboratories used in monitoring compliance with this permit by December 31* of each year. The
permittee shall also participate in the DMR-QA study for any DMR-QA parameters that the
permittee analyzes (typically pH and chlorine) and submit the results along with the laboratory
results. The results shall be submitted to the following addresses:

Arizona Department of Environmental Quality Arizona Department of Health Services
ADEQ Surface Water Permits Unit Attn: DMRQA Coordinator

Mailcode: 5415A-1 250 N 17th Avenue

1110 West Washington Street Phoenix, AZ 85007

Phoenix, AZ 85007
5. For the purposes of reporting, the permittee shall use the limit of quantitation.
6. For parameters with daily maximum limits or daily maximum assessment levels in this permit, the

permittee shall review the results of all samples collected during the reporting period and report as
follows:

Use the following tables for information on how to report data on the DMR when the LOQ for a
parameter is greater than the permit limits or standards:

e

When the maximum value of any analytical result is greater than the LOQ The maximum value of all analytical results

When the maximum value detected is greater than or equal to the laboratory’s LOD | The numeric result with E4 or E8 flag
but less than the LOQ (1) as applicable (AZ qualifier)

When the maximum value is less than the laboratory’s LOD (2) “< ND”
(specify the LOD level, i.e.,< 10 pg/L)

Footnotes:

(1) Not Quantifiable
(2) Below Detection

Final Permit: June 2010



Permit No. AZ0025241
Page 17 of 47

7. For parameters with monthly average limits or monthly average assessment levels in this permit,
the permittee shall review the results of all samples collected during the reporting period and

report:

If only one sample is collected during the
reporting period (monthly, quarterly,
annually, etc.)

(In this case, the sample result is the
monthly average.)

When the value detected is greater than the LOQ.

The analytical result.

When the value detected is greater than or equal to
the laboratory’s LOD, but less than the LOQ.

The numeric result with
E4 or E8 flag as
applicable (AZ qualifier).

When the value is less than the laboratory’s LOD.

“< LoD’

(specify the LOD level, i.e.,
< 10pg/L).

If more than one sample is collected
during the reporting period.

All samples collected in the same calendar month
must be averaged.

s When all results are greater than the LOQ, all
values are averaged;

s |f some results are < LOQ, use the LOD value
in the averaging;

w Use ‘0 for values less than the LOD.

The highest monthly
average which occurred
during the reporting period.

8. If the information below is not included on the laboratory reports required in Part IL.B.2, the
permittee shall attach a report to each DMR that includes, for all analytical results during the

reporting period:

a. The analytical result.

b. The number or title of the approved analytical method, preparation and analytical procedure
utilized by the laboratory, and LOD and the LOQ for the analytical method for the pollutant.

c. Any applicable data using Arizona Data Qualifiers Revision 3.0 (9/20/2007).

C. Twenty-four Hour Reporting of Noncompliance

The permittee shall orally report any noncompliance which may endanger the environment or human
health within 24 hours from the time the permittee becomes aware of the event to:

ADEQ 24 hour hotline at (602) 771-2330

The permittee shall also notify the Water Quality Compliance Section Manager at (602) 771-2209 by
phone call or voice mail by 9 a.m. on the first business day following the noncompliance. The
permittee shall also notify the Water Quality Compliance Section in writing within 5 days of the
noncompliance event. The permittee shall include in the written notification: a description of the
noncompliance and its cause; the period of noncompliance, including dates and times, and, if the
noncompliance has not been corrected, the time it is expected to continue; and steps taken or planned
to reduce, eliminate, and prevent reoccurrence of the noncompliance.

Final Permit: June 2010



Permit No. AZ0025241
Page 18 of 47

D. Monitoring Records

The permittee shall retain records of the following monitoring information:

1.

2.

Date, exact location and time of sampling or measurements performed, preservatives used;
Individual(s) who performed the sampling or measurements;

Date(s) the analyses were performed;

Laboratory(s) which performed the analyses;

Analytical techniques or methods used;

Chain of custody forms;

Any comments, case narrative or summary of results produced by the laboratory. These comments
should identify and discuss QA/QC analyses performed concurrently during sample analyses and
should specify whether analyses met project requirements and 40 CFR 136. If results include
information on initial and continuing calibration, surrogate analyses, blanks, duplicates, laboratory
control samples, matrix spike and matrix spike duplicate results, sample receipt condition, or

holding times and preservation, these records must also be retained.

Summary of data interpretation and any corrective action taken by the permittee.

PART III. BIOSOLIDS/ SEWAGE SLUDGE REQUIREMENTS

Note: “Biosolids™ refers to non-hazardous sewage sludge as defined in 40 CFR 503.9 and Arizona
Administrative Code (A.A.C.) R18-9-1001.7. Sewage sludge that is hazardous as defined in 40 CFR 261
must be disposed of in accordance with the Resource Conservation and Recovery Act (RCRA). Sludge
with PCB (polychlorinated biphenyls) levels greater than 50 mg/kg must be disposed of in accordance
with 40 CFR 761.

A. Use or Disposal Requirements

All biosolids/sewage sludge generated and/or prepared at this facility shall be used or disposed of in
compliance with the applicable portions of 18 A.A.C. Chapter 9, Article 10 and

1.

2.

3.

40 CFR 503 Subpart C: for biosolids that are placed on the land (surface disposal) for the purpose
of disposal (dedicated land disposal sites, lagoons, or monofills).

40 CFR 258: for biosolids disposed of in municipal solid waste landfills; and

40 CFR 257: for all biosolids use and disposal practices not covered under 40 CFR 258 or 503.

Final Permit: June 2010



Permit No. AZ0025241
Page 19 of 47

B. Biosolids Preparer’s Responsibility

The permittee is responsible for ensuring that all biosolids/sewage sludge produced or accepted at this
facility are used or disposed of in accordance with 40 CFR 503 Subpart C, 257, 258 and 18 A.A.C.
Chapter 9, Article 10, as applicable, whether the permittee uses or disposes of the biosolids itself or
transfers them to another party for further treatment, use, or disposal. The permittee is responsible for
informing any subsequent transporters, preparers, applicators, and disposers of the requirements that
they must meet under 18 A.A.C. Chapter 9, Article 10.

C. Duty to Mitigate

The permittee shall take all reasonable steps to prevent or minimize any biosolids use or disposal
which has a likelihood of adversely affecting human health or the environment.

D. General Requirements
The permittee shall ensure that:

1. No biosolids generated and/or prepared at this facility enter wetlands or other waters of the United
States;

2. Biosolids treatment, storage, use or disposal does not contaminate surface water or groundwater.
(Note: Surface disposal or land treatment sites for biosolids must be permitted under the aquifer
protection program per A.A.C. R18-9-1002.E.2. and may also require a separate AZPDES
permit. The permittee shall ensure a site has appropriate permits before directing biosolids 10 a
surface disposal or land treatment site.)

3. Biosolids treatment, storage, and use or disposal does not create a nuisance such as malodorous
smell or attraction of flies or other disease carrying vectors.

4. Biosolids generated and/or prepared at this facility are not applied to the land or placed on a
surface disposal site if the biosolids are likely to adversely affect a threatened or endangered
species as listed under section 4 of the Endangered Species Act (16 U.S.C 1533), or its designated
critical habitat as defined in 16 U.S.C. 1532;

5. Land application sites receiving bulk biosolids generated and/or prepared at this facility are
registered with ADEQ in accordance with A.A.C. R18-9-1004; and

6. No biosolids generated and/or prepared at this facility are incinerated in the state of Arizona.
E. Biosolids Storage
1. Biosolids shall not be stored on land for over two years from the time they are generated unless a
permit for surface disposal is obtained per 18 A.A.C. Chapter 9, Article 10 and 40 CFR 503
Subpart C, or written notification has been submitted to the ADEQ Biosolids Coordinator with the

information in 40 CFR 503.20.b that sufficiently demonstrates the need for longer temporary
storage.

Final Permit: June 2010



Permit No. AZ0025241
Page 20 of 47

2. For the protection of public health, biosolids shall not be stored uncovered on-site or off-site
unless the permittee can demonstrate that prior to placement in storage:

a. Biosolids meet Class A or B pathogen reduction requirements established in A.A.C. R18-9-
1006.D or E, and

b. Biosolids meet one of the vector attraction reduction alternatives in A.A.C. R18-9-1010
subsections A.1 through A.8.

c. For biosolids which are classified as EQ or Class A, or as Class B through pathogen reduction
Alternative 1, the permittee must also sample for pathogen reduction following storage and
within 30 days prior to reuse/disposal or distribution (see Part I1.J.2.d). Sampling before and
after storage shall occur at least at the minimum frequency given in Part I1.1.1 below.

3. Prior to storing biosolids at an off-site storage location, the permittee shall notify the ADEQ
Biosolids Coordinator in writing where the biosolids will be stored and the expected date of final
use or disposal.

F. Surface Water Protection

The permittee must design and operate all on-site treatment, disposal, or storage areas for biosolids to:

e divert surface run-on from adjacent areas to prevent contact with biosolids;
e protect the site boundaries from erosion; and
e prevent any drainage that has contacted biosolids from escaping the site.

These features shall be designed to be protective for at least a 25-year 24-hour storm event. If the
permittee sends biosolids off-site that are not EQB, the permittee shall ensure all treatment, disposal,
or storage areas that receive those biosolids have the same level of protection.
G. Facilities with Pretreatment Programs
Permittees with pretreatment programs shall:
1. Sample and analyze biosolids for all the priority pollutants listed under Section 307.a.1 of the
Clean Water Act except asbestos. This shall consist of an annual full priority pollutant scan, with

quarterly samples analyzed only for those pollutants detected in the full scan.

2. Sample and analyze biosolids quarterly for the following Pollutants of Concern:

Arsenic Copper Mercury Selenium
Cadmium Cyanide Molybdenum Silver
Chromium - Lead Nickel Zinc

3. Ifany biosolids generated and/or prepared at this facility are or will be land applied, the permittee
shall design local limits to achieve the ceiling and monthly average pollutant concentration levels
for pollutants given in the table at Part I11.J.1.a of this permit. If pollutants in the biosolids exceed
any of these monthly average pollutant concentration levels, the permittee shall revise its local
limits as necessary in order to meet these levels.

Final Permit: June 2010



Permit No. AZ0025241
Page 21 of 47

H. Inspection and Entry

The permittee shall allow, directly or through contractual arrangements with their biosolids
management contractors, authorized representatives of ADEQ and EPA to:

1.

Enter upon all premises where biosolids are treated, stored, used, or disposed, either by the
permittee or by another party to whom the permittee transfers the biosolids for treatment, storage,
use, or disposal;

Have access to and copy any records that must be kept under the conditions of this permit and per
18 A.A.C. Chapter 9 Article 10 (including those in 40 CFR 503 Subpart C) by the permittee or by
another party to whom the permittee transfers the biosolids for further treatment, storage, use, or
disposal; and

Inspect any facilities, equipment (including monitoring and control equipment), practices, or
operations used in biosolids treatment, storage, use, or disposal by the permittee or by another
party to whom the permittee transfers the biosolids for treatment, use, or disposal.

I. General Biosolids Monitoring Requirements (dry weight testing)

1.

Biosolids Self-monitoring Frequency

Unless otherwise specified in this permit, the permittee shall conduct self-monitoring events at
least at the frequency listed in the table that follows for any sampling required in Part III of this
permit. [More frequent monitoring is to be conducted whenever necessary to ensure public health
is protected. ]

Biosolids Monitoring Frequenc

>0-<290 One sampling event per year
2 290 - <1500 One sampling event per quarter
= 1500 - < 15,000 One sampling event per 60 days
215,000 One sampling event per month

Sampling and Analysis Methods

The permittee shall ensure biosolids are tested using the methods specified in 40 CFR 503.8, as
required in A.A.C. R18-9-1012.G. Testing shall be performed at a laboratory operating in
compliance with A.R.S. § 36-495. Because of the potential for re-growth of pathogens, for Class
A or EQ biosolids, samples demonstrating pathogen reduction shall be taken within 30 days
before biosolids are shipped off-site, so verification that requirements are met is obtained before
the biosolids leave the site.

Representative Sampling

The permittee shall ensure that sampling conducted during a monitoring period adequately
represents the quality of all biosolids used/treated/disposed over the monitoring period. This may

Final Permit: June 2010



Permit No. AZ0025241
Page 22 of 47

entail taking several samples per sampling event and/or sampling more frequently than the
minimum specified.

Testing Stockpiled/Accumulated Biosolids Prior to Distribution or Use

If, after treatment, biosolids classified as EQ or Class A, or as Class B demonstrated through
Alternative 1, are stockpiled or accumulated on-site prior to reuse/disposal, the permittee shall
develop a sampling plan that ensures samples representative of the entire stockpile are collected
and analyzed for pathogens within 30 days before distribution or use. The plan shall detail the
number and location of samples to be taken from a cross section of each pile or area. The plan
must include at least 1 sample for each 0-290 metric dry ton increments. More sampling is
appropriate when the biosolids are inconsistent in nature or non-uniformly treated.

The permittee must collect and analyze representative samples per the sampling plan.
Distribution or use/disposal shall not occur until the permittee verifies that the biosolids sampled
meet all applicable requirements for its use/disposal.

Testing for Hazardous Waste Determination.

The permittee shall test biosolids at least annually, and more frequently as necessary, to determine
if biosolids are hazardous in accordance with 40 CFR 261. Initial screening of the biosolids may
be conducted by analyzing biosolids for the total amount of a pollutant. This screening test is all
that is required each monitoring period if the total amount does not exceed the 20X TCLP
screening value in the table below. If the total amount of a pollutant exceeds the 20X TCLP
screening value, then the leachable amount must be determined using the Toxicity Characteristic
Leaching Procedure (TCLP). The disposal of biosolids that test hazardous is not covered under
this permit, and all such biosolids must be disposed of in accordance with the Resource
Conservation and Recovery Act (RCRA).

Toxicity Characteristic Leaching Procedure Test

= i SR

Arsenic 5 100 - I n/yar“ ‘
Barium 100 2000 Once / year
Cadmium 1 20 Once / year
Chromium 5 100 Once / year
Lead 5 100 Once / year
Mercury 0.2 4 Once / year
Selenium 1 20 Once / year
Silver 5 100 Once / year

Final Permit: June 2010




Permit No. AZ0025241
Page 23 of 47

Benzene 0.5 10 Once / year
Carbon Tetrachloride 0.5 10 . Once / year
Chlorobenzene 100 2000 Once / year
Chloroform 6 120 Once / year
1,2-Dichloroethane 0.5 10 Once / year
1,1-Dichloroethylene 0.7 14 Once / year
Methyl ethyl ketone 200 4000 Once / year
Tetr?Chloroethylene 0.7 14 Once / year
Trichloroethylene 0.5 10 Once / year
Viny! Chloride 0.2 4 Once / year
1,4-Dichlorobenzene 7.5 150 Once / year
o-cresol (1) 200 4000 Once / year
m-cresol (1) 200 4000 Once / year
p-cresol (1) 200 4000 Once / year
Cresol (total) (1) 200 4000 Once / year
2 4-Dinitrotoluene 0.13 26 Once / year
Hexachlorobenzene 0.13 26 Once / year
Hexachlorobutadiene 0.5 10 Once / year
Hexachloroethane 3 60 Once / year
Nitrobenzene 2 40 Once / year
Pentachlorophenol 100 2000 Once / year
Pyridine 5 100 Once / year
2,4 5-Trichlorophenol 400 8000 Once / year
2,4 6-Trichlorophenol 2 40 Once / year
2,4-D 10 200 Once / year
2,4,5-TP (Silvex) 1 20 Once / year
Chlordane 0.03 06 Once / year
Endrin 0.02 0.4 Once / year
Heptachior 0.008 016 Once / year
Heptachlor epoxide 0.008 016 Once / year
Lindane 0.44 8.8 Once / year

Final Permit: June 2010




Permit No. AZ0025241

Page 24 of 47
Methoxychior 10 200 Once / year
Toxaphene 0.5 10 Once / year
Footnotes:

(1) Ifo-, m-, and p-Cresol concentrations cannot be differentiated, the total cresol (D026) concentration is used. The regulatory level of
total cresol is 200 mg/L.

J. Biosolids Limitations and Monitoring Requirements for Land Application

The permittee shall monitor biosolids generated and/or prepared at this facility for land application

and limit their use as follows:

1. Metals Concentrations for Land Application

a. Biosolids shall be sampled for the metals listed in the following table at a frequency not less
than the minimum indicated for the amount of biosolids prepared annually. Samples shall be
taken after all treatment and blending processes, but prior to land application.

Arsenic 75.0 41.0
Cadmium 85.0 39.0 0 to < 290 dry metric tons — 1 sampling event /year
Chromium 3000.0 Not Applicable
Copper 4300.0 1500.00 2290 to < 1500 dry metric tons — 1 sampling event
Lead 840.0 300.00 fquarter
Mercury 57.0 17.0

: 2 1500 to < 15,000 dry metric tons — 1 sampling
Molybdenum 75.0 Not Applicable event /60 days
Nickel 420.0 420.00
Selenium 100.0 100.0 2 15,000 dry metric tons — 1 sampling event /month
Zinc 7500.0 2800.00
Footnotes

(1) Dry-weight basis

b.  The permittee shall not land apply biosolids with pollutant concentrations that exceed any of
the ceiling concentrations in the preceding table. The permittee shall not sell or give away
biosolids for land application if pollutant concentrations exceed any of the ceiling
concentrations in the preceding table.

c. If biosolids exceed any ceiling concentration in the preceding table, the permittee must:

e Notify the ADEQ Biosolids Coordinator;

Final Permit: June 2010




Permit No. AZ0025241
Page 25 of 47

¢ [Find alternative disposal methods other than land application for the biosolids represented
by that sampling event; and

e Identify the source of the pollutants and take appropriate source control measures to
reduce the presence of the pollutant(s) of concern.

d. Ifbiosolids exceed a monthly average pollutant concentration listed in the table in Part [11.1.1.
above:

e The biosolids shall not be applied as bulk biosolids to a lawn or garden.

e The biosolids shall not be sold or given away if any annual pollutant loading rate listed in
Table 3 of A.A.C. R18-9-1005.D will be exceeded. The annual pollutant loading rate
shall be determined using the methodology in18 A.A.C. Chapter 9, Article 10, Appendix
A.

e The biosolids shall not be applied to a site if any cumulative pollutant loading rate in
Table 4 of A.A.C. R18-9-1005.D will be exceeded. The cumulative pollutant loading rate
shall be determined using the methodology in A.A.C. R18-9-1005.D.

e. The permittee shall not apply, sell, or give away biosolids for application to a lawn or garden
unless they are exceptional quality (EQ) biosolids.

f. The permittee shall be able to demonstrate that all biosolids meet the definition of EQ
biosolids in order to claim exemption from the management practices in A.A.C. R18-9-1007
and R18-9-1008. If claiming biosolids are EQ, during the first two years of this permit, the
permittee shall submit the results of all biosolids testing and details about the pathogen and
vector control treatment processes to the ADEQ Biosolids Coordinator. The permittee shall
receive written confirmation from ADEQ that the results demonstrate the biosolids meet EQ
requirements prior to selling or giving away or land applying any biosolids for uses requiring
an EQ biosolids classification.

2. Pathogen Reduction Requirements for Land Application

a. Biosolids must meet Class A or Class B pathogen reduction requirements established in
A.A.C.R18-9-1006 at the time the biosolids are land applied and, if stored uncovered prior to
land application, at the time the biosolids are stored. The permittee shall also verify that the
reduction is met within 30 days prior to distribution (see Part II1.1.4). The permittee shall
document and retain records of the treatment used to achieve Class A or Class B pathogen
reduction levels and, if demonstrating treatment to Class A, the fecal coliform or Salmonella
sp. density. Retesting is required within 30 days of distribution for EQ and Class A biosolids
and for Class B biosolids if pathogen reduction was demonstrated through Alternative 1.

b. Biosolids sold or given away in a bag or other container for land application, or applied on a

lawn or home garden, shall meet the Class A pathogen reduction requirements established in
A.A.C. R18-9-1006.D.

Final Permit: June 2010



Permit No. AZ0025241
Page 26 of 47

The permittee shall maintain daily records of the operating parameters for the pathogen
reduction treatment alternative used. If using A.A.C. R18-9-1006.D Alternative 4, the
permittee shall demonstrate acceptable levels of enteric virus and viable helminth ova through
monitoring.

. Microbiological monitoring for fecal coliforms or Salmonella sp. to demonstrate pathogen
reduction during a given monitoring period shall be conducted as close to the actual
distribution or disposal of the biosolids as feasible. The analytical results must demonstrate
effective pathogen reduction is achieved prior to distributing or disposing of the biosolids. If
the permittee stores biosolids before they are distributed for use or disposal, microbiological
testing must take place within 30 days prior to distribution or disposal.

In order to demonstrate Class B pathogen reduction using A.A.C. R18-9-1006.E Alternative 1;

e At least seven individual grab samples must be taken and analyzed for fecal coliform
during each monitoring event (unless an alternate sampling plan has been approved by
ADEQ).

e The geometric mean of the results must be <2,000,000 MPN/gram or CFU/gram of total
solids (dry-weight basis).

e Samples are to be taken over a 14-day period to adequately represent sludge variability.

(Note: A ‘monitoring event” includes the period of time that samples are collected, analyzed,
and the sample results provided to the permittee.)

In order to demonstrate Class A pathogen reduction, in addition to meeting one of the
alternative pathogen treatment options in A.A.C. R18-9-1006.D;

e At least seven individual grab samples must be collected and analyzed for fecal coliform
during each monitoring event (unless an alternate sampling plan has been approved by
ADEQ) and all seven samples must be < 1,000 MPN/gram.; or

e Atleast seven individual grab samples must be collected and analyzed for Salmonella sp.
during each monitoring event (unless an alternate sampling plan has been approved by
ADEQ) and each must be <3 MPN/4 grams total solids (dry-weight basis).

e Samples are to be taken over a 14-day period to adequately represent sludge variability.

If demonstrating Class A pathogen reduction using A.A.C. R18-9-1006.D Alternative 4;

e One composite sample consisting of at least seven grab samples must be collected and
analyzed for enteric virus during each monitoring event and the arithmetic mean of 4
duplicate analyses of that composite must be < 1 PFU/ 4 grams total solids (dry-weight
basis). Grab samples are to be taken over a 14-day period prior to compositing them to
adequately represent sludge variability, and the maximum holding time is 2 weeks.

e One composite sample consisting of at least seven grab samples must be collected and
analyzed for viable helminth ova during each monitoring event and the arithmetic mean of
4 duplicate analyses of that composite must be < | viable ova/ 4 grams total solids (dry-
weight basis). Grab samples are to be taken over a 14-day period prior to compositing
them to adequately represent sludge variability.

Final Permit: June 2010



Permit No. AZ0025241
Page 27 of 47

3. Vector Attraction Reduction Requirements for Land Application

a. The permittee shall ensure that all biosolids generated and/or prepared at this facility meet the
vector attraction reduction requirements established in A.A.C. R18-9-1010 when the biosolids
are land-applied. If biosolids are stored uncovered prior to land application, one of the vector
attraction reduction alternatives established in A.A.C. R18-9-1010 subsections A.1 through
A.8 must be met prior to storage. The permittee shall document and retain records of the
operational parameters or application methods used to achieve the vector attraction reduction
requirements.

b. The permittee shall ensure that all biosolids generated and/or prepared at this facility that are
sold or given away in a bag or other container, or applied to a lawn or home garden, meet one
of the vector attraction reduction alternatives established in A.A.C. R18-9-1010 subsections
A.1 through A.8. The permittee shall document and retain records of the operational
parameters or application methods used to achieve the vector attraction reduction
requirements.

4. Nitrogen Testing for Land Application

The permittee shall ensure that biosolids generated and/or prepared at this facility for land
application are tested for organic-N, ammonium-N, and nitrate-N at least at the applicable
minimum frequency in Part IILI and that the most recent test results are provided to any
subsequent preparer, user, or disposer.

K. Management Practices for Land Application

The permittee shall ensure that all non-EQ bulk biosolids generated and/or prepared at this facility are
land applied in accordance with the management practices in A.A.C. R18-9-1007, unless the bulk
biosolids are land applied for reclamation.

If the permittee generates or prepares non-EQ bulk biosolids that are land applied for reclamation, the
permittee shall ensure that the biosolids are land applied in accordance with the management practices
in A.A.C. R18-9-1008.

If the permittee generates or prepares non-EQ biosolids placed in a bag or other container for
distribution/land application or reclamation, the permittee shall distribute a label or information sheet
to the person receiving the material. This label or information sheet shall contain the information in
A.A.C.R18-9-1007.B.

L. Biosolids/Sewage Sludge Limitations and Monitoring Requirements for Surface Disposal
The permittee shall ensure that any sewage sludge or biosolids directed to or placed in a surface
disposal unit meets the requirements of 40 CFR 503 Subpart C. The permittee shall also ensure the

surface disposal site is permitted under the aquifer protection program and has a valid AZPDES
permit prior to disposal of any biosolids in the unit.

Final Permit: June 2010



Permit No. AZ0025241
Page 28 of 47

M. Biosolids Monitoring Requirements for Disposal in a Municipal Landfill

Biosolids placed in a municipal landfill shall be tested by the Paint Filter Test (method 9095) at the
frequency in Part II1.J.1 above or more often as necessary to demonstrate that there are no free liquids.
The permittee shall keep records documenting that biosolids disposed in a municipal landfill did not
contain free liquids.

N. On-site Management Plan

The permittee shall submit a Management Plan (Plan) within 180 days of permit issuance or maintain
a previously submitted Plan for the on-site management operations.

1. This Plan shall detail how sludge/biosolids are managed from the time that they are generated at
the facility until they are shipped off-site. The Plan shall give specific protocols to be followed to
ensure that the material generated at this facility will consistently meet all applicable requirements
in 18 A.A.C. Chapter 9, Article 10 and 40 CFR Part 503 Subpart C and the provisions of this
permit. The Plan must address issues of potential concern such as storage areas; run-on and run-
off control; odor and dust control; and include a professional diagram of facilities/areas used in
the operation and the area surrounding the operation. The Plan shall specify how and when
representative samples of biosolids will be taken and contain a contingency plan for managing
biosolids that exceed the requirements for the expected end use/disposal.

O. Record Keeping

1. The permittee shall collect and retain all biosolids information required by this permitand A.A.C.
R18-9-1013.A.1 through A.6 for at least five years.

2. The permittee shall keep analytical test results and all documentation that supports the biosolids
classification on-site and available for review.

3. All biosolid records are subject to periodic inspection, and copying by ADEQ.
P. Notification Requirements

The permittee, either directly or through contractual arrangements with their biosolids management
contractors, shall comply with the following:

1. Notification of Noncompliance

a. The permittee shall notify ADEQ of any noncompliance with the biosolids provisions of this
permit or with 18 A.A.C. Chapter 9 Article 10, which may endanger health or the
environment. The permittee shall provide the information orally within 24 hours from the
time the permittee becomes aware of the circumstances (See Part I.C of this permit.)

b. For other instances of noncompliance with the biosolids provisions, the permittee shall notify

the ADEQ Biosolids Coordinator in writing within five working days of becoming aware of
the circumstances.

Final Permit: June 2010



Permit No. AZ0025241
Page 29 of 47

c. Permittees shall require their biosolids management contractors to notify ADEQ of any
noncompliance within the time-frames specified in Sections P.1.a and b.

2. Notification of Shipment to another State

If biosolids are shipped to another State or to Indian Lands, the permittee shall send a notice of the
shipment to the NPDES permitting authorities in the receiving State or Indian Land (the EPA
Regional Office for that area and the State/Indian authorities) with a copy to the Arizona Biosolids
Coordinator. The notice shall be sent at least 60 days before the biosolids are planned to be
shipped.

3. Notification of Change in Land Application Sites, Applicators, or Disposal Methods

a. Prior to sending, placing or applying any bulk biosolids generated and/or prepared at this
facility to a site that the permittee has not previously utilized for biosolids use/disposal within
the last five years, the permittee must verify that the application site has been registered in
accordance with A.A.C. R18-9-1004 and shall notify the ADEQ Biosolids Coordinator of the
planned change. The notification shall include a description and topographic map of the
proposed site(s), latitude and longitude coordinates at the center of each field/site, slope of
land surface, names and addresses of the applicator(s) and site owner(s), a listing of any state
or local permits which must be obtained, a description of the crops or vegetation to be grown
at each site, proposed loading rates and determination of agronomic rates.

b. Prior to selling or giving away bulk biosolids for land application to an applicator that the
permittee has not sold or given biosolids to within the last five years, the permittee shall notify
the ADEQ Biosolids Coordinator of the planned change. The notification shall include: the
name, address, and telephone number of the applicator and any agent of the applicator; the
name and telephone number of a primary contact person who has specific knowledge of the
land application activities of the applicator; and whether the applicator holds a NPDES or
AZPDES permit, and, if so, the permit number.

c. Prior to changing the method of biosolids use, treatment or disposal that was identified in the
permittee’s application for this permit, the permittee shall notify the ADEQ Biosolids
Coordinator of the planned change in writing. If ADEQ determines that the newly proposed
practice is not covered under this permit, the permittee shall request and receive a permit
modification prior to making the change.

d. The permittee shall keep records of site registration verifications and of all notifications made
to ADEQ.

4. Notification of Land Application of Biosolids that Exceed Monthly Average Pollutant
Concentrations

The permittee must notify the ADEQ Biosolids Coordinator and any subsequent biosolids
handlers if biosolids generated and/or prepared at this facility do not meet any of the monthly
average pollutant concentration values listed at Part I11.J.1.a above. The permittee shall ensure
that bulk biosolids exceeding a monthly average pollutant concentration will not be applied to a
site if any cumulative pollutant loading rate (Table 4 in A.A.C. R18-9-1005) will be exceeded per
A.A.C.R18-9-1005.D.2.

Final Permit: June 2010



5.

Permit No. AZ0025241
Page 30 of 47

Notification to Subsequent Land Applicators

The permittee shall notify the applicator of all the applicator’s requirements under Title 18
Chapter 9 Article 10 including the requirement that the applicator certify that management
practices, site restrictions, and any applicable vector attraction reduction requirements have been
met.

Notification of Surface Disposal

Prior to disposal in a new or previously unreported surface disposal site, the permittee shall notify
the Biosolids Coordinator in writing. Notice shall include a description and a topographic map of
the proposed site; the names of the site operator and site owner; whether the site has any permits;
and shall include a description of procedures for ensuring public access and grazing restrictions
until three years following site closure. The permittee shall not direct biosolids to the surface
disposal site without prior written approval from ADEQ.

Q. Annual Report for All Permittees

The permittee shall submit an annual biosolids report to ADEQ by February 19 of each year for the
period covering the previous calendar year. The report shall be filled out on forms prescribed by
ADEQ and shall include:

1.

The amount of biosolids received/generated the previous calendar year and the amount stored at
the beginning and end of the previous calendar year, in dry tons or dry metric tons (prefer metric
tons), and the amount distributed.

The results of all biosolids analytical monitoring conducted during the previous calendar year and
copies of the laboratory analytical reports. Metals (other than TCLP metals) shall be reported on a
100% dry weight basis. Note: make certain microbiological testing submitted meets required
holding times.

Descriptions of pathogen reduction methods and vector attraction reduction methods used during
the previous calendar year. The permittee must submit sludge processing data used to demonstrate
how treatment alternative(s) in A.A.C. R18-9-1006 and R18-9-1010 were attained, (such as time,
temperature, percent solids, pH etc.) as applicable.

Names, mailing addresses, and street addresses of all persons who received biosolids generated
and/or prépared at this facility for storage, further treatment, disposal in a municipal waste
landfill, or for other use/disposal methods not covered under 40 CFR 258 or 503, and the amount
delivered to each.

Except for biosolids that are demonstrated to be EQ, the following information shall be submitted
by the permittee for land application sites, unless the permittee requires its biosolids management
contractors to report this information directly to ADEQ:

a. Locations of land application sites (with field names and numbers) used that calendar year,
size of each field applied to, applier, and site owner;

b. Volumes applied to each field (in wet tons and dry metric tons), nitrogen applied, calculated
plant available nitrogen;

Final Permit: June 2010



Permit No. AZ0025241
Page 31 of 47

c. Crop(s) planted, date of planting, harvesting;

d. For any biosolids exceeding A.A.C. R18-9-1005 Table 2 metals concentrations, the locations
of sites where applied and cumulative metals loading at each of these sites to date;

e. Certifications of management practices in A.A.C. R18-9-1007 or A.A.C. R18-9-1008; and

f. Certifications of site restrictions in A.A.C. R18-9-1009.

6. For surface disposal sites, the permittee shall ensure that the following information is submitted,

the permittee requires its biosolids management contractors to report this information directly to
ADEQ: ‘

a. Locations of sites, site operator, site owner, size of parcel on which disposed;
b. Results of any required groundwater monitoring;
c. A description of and certifications of management practices in 40 CFR 503.24; and

d. For closed sites, date of site closure and certifications of management practices for the three
years following site closure.

R. Reporting Location

ADEQ Biosolids Coordinator

Water Quality Compliance Section (5415B-1)
1110 West Washington Street

Phoenix, AZ 85007

602-771-4612

PART IV. WHOLE EFFLUENT TOXICITY TESTING REQUIREMENTS

A. General Conditions

1.

The permittee shall conduct monthly chronic or acute toxicity tests on a 24-hour composite
samples of the final effluent. The requirement to conduct chronic toxicity testing is contingent
upon the frequency or duration of discharges. See Part [V.C.1 below for details. If chronic testing
is conducted a separate acute test is not required. However, the acute endpoint shall be reported
from the chronic test.

Final effluent samples must be taken following all treatment processes, including chlorination and
dechlorination, and prior to mixing with the receiving water. The required WET tests must be
performed on unmodified samples of final effluent. WET tests conducted on samples that are
dechlorinated after collection are not acceptable for compliance with this permit.

Chemical testing for ammonia (NH3-N) and all the parameters listed in PartI.A, Tables 1 and 2 of

this permit shall be performed on a split of the acute sample and/or a split of at least one of the
three composite samples taken for each chronic WET test performed. Analysis of the split

Final Permit: June 2010



Permit No. AZ0025241
Page 32 of 47

sample(s) may be used to fulfill the monitoring requirements in Part I.A., but only for parameters
whose required sample type is a composite.

4. Definitions related to toxicity are found in Appendix A.

B. Acute Toxicity

1.

The permittee shall conduct 96-hour acute toxicity tests with renewal at 48 hours on two species;
Ceriodaphnia dubia and.Pimephales promelas using 100% effluent and a control. The acute test
may be completed as a non-renewal 48-hour acute test when a second sample for renewal at 48
hours cannot be taken due to a cessation of the discharge after an acute test has been initiated.

The permittee must follow the USEPA 5th edition manual, “Methods for Measuring the Acute
Toxicity of Effluents and Receiving Waters to Freshwater and Marine Organisms” (EPA/821-R-
02-012) for all acute toxicity testing. The presence of chronic toxicity shall be estimated as
specified in the method for each species tested.

. The acute toxicity action level is any failing test result. The test fails if survival in 100% effluent

is less than 90%, and is significantly different from control survival (which must be 90% or
greater), as determined by hypothesis testing. Section 11.3 of the acute manual referenced above
must be followed to determine pass or fail. Any result of fail requires follow-up testing per Part
1V, Section E.

4. The permittee shall report results as pass or fail.

C. Chronic Toxicity

1.

The permittee shall conduct short-term chronic toxicity tests on three species: the waterflea,
Ceriodaphnia dubia (survival and reproduction test); the fathead minnow, Pimephales promelas
(larval survival and growth test); and the green alga, Selenastrum capricornutum (growth test).
Chronic WET testing is required in any given month when discharge occurs on four (4)
consecutive calendar days and/or is repeated during a period of 30 consecutive days. The
discharge does not have to be continuous to fall under this requirement. Examples that would
require chronic WET testing: 1) Continuous discharge begins on day 1 at Spm and ends at 8am on
day 4. 2) Intermittent discharges occur for six (6) hours on day 1, eight (8) hours on day 2, four
(4) hours on day 3, two (2) hours on day 4.

The permittee must follow the USEPA 4th edition manual, “Short-term Methods for Estimating
the Chronic Toxicity of Effluents and Receiving Waters to Freshwater Organisms (EPA/821-R-
02-013) for all chronic compliance toxicity testing.

The chronic toxicity action levels are any one test result greater than 1.6 TUc or any calculated
monthly median value greater than 1.0 TUc. If chronic toxicity is detected above these values,
follow-up testing is required per Part IV, Section E. A chronic toxicity unit (TUc) shall be
calculated as TUc = 100/NOEC.

The chronic WET test shall be conducted using a series of five dilutions and a control. The
following dilution series must be used: 12.5, 25, 50, 75, and 100% effluent.

Final Permit: June 2010



Permit No. AZ0025241
Page 33 of 47

D. Quality Assurance

1.

Effluent samples must be maintained between 0 and 6°C from collection until utilized in the
toxicity testing procedure. When a composite sample is required, each aliquot making up the
composite must be chilled after collection and throughout the compositing period. The single
allowable exception is when a grab sample is delivered to the performing laboratory for test
initiation no later than 4 hours following the time of collection.

Control and d‘ilution water should be receiving water or lab water as appropriate, as described in
the 40 CFR Part 136.3 approved method. If the dilution water used is different from the culture
water, a second control, using culture water shall also be used.

Reference toxicity tests, (a check of the laboratory and test organisms’ performance), shall be
conducted at least 1 time in a calendar month for each toxicity test method conducted in the
laboratory during that month. Additionally, any time the laboratory changes its source of test
organisms, a reference toxicity test must be conducted before or in conjunction with the first WET
test performed using the organisms from the newer source. Reference toxicant testing must be
conducted using the same test conditions as the effluent toxicity tests (i.e., same test duration, etc.)

If either the reference toxicant test or the effluent test does not meet all test acceptability criteria
as specified in the 40 CFR Part 136.3 approved WET methods, then the permittee must re-sample
and re-test within 14 days of receipt of the test results. The re-sampling and re-testing
requirements include laboratory induced error in performing the test method.

The chronic reference toxicant and effluent tests must meet the upper and lower bounds on test
sensitivity as determined by calculating the percent minimum significant difference (PMSD) for
each test result. The test sensitivity bound is specified for each test method (see Section 10, Table
6 in EPA/821-R-02-013). There are five possible outcomes based on the PMSD result.

a. Unqualified Pass- The test’s PMSD is within bounds and there is no significant difference
between the means for the control and the effluent. The regulatory authority would conclude
that there is no toxicity.

b. Unqualified Fail- The test’s PMSD is larger than the lower bound (but not greater than the
upper bound) in Table 6 and there is a significant difference between the means for the control
and the effluent. The regulatory authority would conclude that there is toxicity.

c. Lacks Test Sensitivity- The test’s PMSD exceeds the upper bound in Table 6 and there is no
significant difference between the means for the control and the effluent. The test is
considered invalid. An effluent sample must be collected and another toxicity test must be
conducted within 14 days of receipt of the test results.

d. Lacks Test Sensitivity- The test’s PMSD exceeds the upper bound in Table 6 and there is a
significant difference between the means for the control and the effluent. The test is
considered valid. The regulatory authority will conclude that there is toxicity.

e. Very Small but Significant Difference- The relative difference between the means for the

control and effluent is smaller than the lower bound in Table 6 and this difference is
statistically significant. The test is acceptable and the NOEC should be determined.

Final Permit: June 2010



Permit No. AZ0025241
Page 34 of 47

E. Toxicity Reduction Evaluation (TRE)/Toxicity Identification Evaluation (TIE) Processes

1.

If acute and/or chronic toxicity is detected above a WET action level or limit specified in this
permit and the source of toxicity is known (for instance, a temporary plant upset), the permittee
shall conduct one follow-up test within two weeks of receipt of the sample results that exceeded
the action level or limit. The permittee shall use the same test and species as the failed toxicity
test. If toxicity is detected in the follow-up, the permittee shall immediately begin developing a
TRE plan and submit the plan to ADEQ for review and approval within 30 days after receipt of
the toxic result. Requirements for the development of a TRE are listed in paragraph 3 below. The
permittee must implement the TRE plan as approved and directed by ADEQ.

If acute and/or chronic toxicity is detected above an action level or limit specified in this permit
and the source of toxicity is unknown, the permittee shall begin additional toxicity monitoring
within two weeks of receipt of the sample results that exceeded the action level. The permittee
shall conduct one WET test approximately every other week until either a test exceeds an action
level or limit or four tests have been completed. The follow-up tests must use the same test and
species as the failed toxicity test. For intermittent discharges, testing shall be conducted on the
next four discharge events using the same test and species as the failed toxicity test.

a. Ifnone of the four tests exceed a WET action level or limit, then the permittee may return to
the routine WET testing frequency specified in this permit.

b. Ifa WET action level or limit is exceeded in any of the additional tests, the permittee shall
immediately begin developing a TRE plan and submit the plan to ADEQ for review and
approval within 30 days after receipt of the toxic result. Requirements for the development of
a TRE are listed in subsection 3, below. The permittee must implement the TRE plan as
approved and directed by ADEQ.

The permittee shall use the EPA guidance manual Toxicity Reduction Evaluation Guidance for
Municipal Wastewater Treatment Plants, 1999 (EPA/833/B-99/002) in preparing a TRE plan.
The TRE plan shall include, at a minimum, the following:

a. Further actions to investigate and identify the causes of toxicity, if unknown. The permittee
may initiate a TIE as part of the TRE process using the following EPA manuals as guidance:
Toxicity Identification Evaluation: Characterization of Chronically Toxic Effluents, Phase I,
1992 (EPA/600/6-91/005F); Methods for Aquatic Toxicity Identification Evaluations: Phase
I Toxicity Characterization Procedures, 2™ Edition, 1991 (EPA/600/6-91/003); Methods for
Aquatic Toxicity Identification Evaluations: Phase I, Toxicity Identification Procedures for
Samples Exhibiting Acute and Chronic Toxicity, 1993 (EPA/600/R-92/080); and Methods for
Aquatic Toxicity Identification Evaluations: Phase III, Toxicity Confirmation Procedures for
Samples Exhibiting Acute and Chronic Toxicity, 1993 (EPA/600/R-92/081).

b. Action the permittee will take to mitigate the impact of the discharge and to prevent the
recurrence of toxicity; and

c. A schedule for implementing these actions.

Final Permit: June 2010



Permit No. AZ0025241
Page 35 of 47

F. WET Reporting

1.

The permittee shall report chronic toxicity results on DMRs in Chronic Toxicity Units (TUc). The
TUc for DMR reporting shall be calculated as TUc = 100/NOEC.

In addition to reporting WET results on DMRs, the permittee shall submit a copy of the full lab
report(s) for all WET testing conducted during the monitoring period covered by the DMR. The
lab report should report TUc as 100/NOEC and as 100/IC,s. If the lab report does not contain any
of the following items, then these must also be supplied in a separate attachment to the report: 1)
sample collection and test initiation dates, 2) the results of the effluent analyses for all parameters
required to be tested concurrently with WET testing as defined in Part I, Tables 1 and 2, and Part
IV, Section A.3 of this permit, and 3) copies of completed “AZPDES Discharge Flow Records”
for the months in the WET monitoring period.

. WET lab reports and any required additional attachments shall be submitted to ADEQ by the 28"

day of the month following the end of the WET monitoring period, or upon request, to the
following address:

Arizona Department of Environmental Quality

ADEQ Surface Water Permits Unit, Mailcode: 5415A-1
1110 West Washington Street

Phoenix, AZ 85007

(NOTE: This is not the same ADEQ address as the one specified under Part I1.B.1 of this permit.)

PART V.

SPECIAL CONDITIONS

A. OPERATION

The permittee shall ensure that the facilities or systems are operated by or under the supervision of an
operator currently certified by ADEQ at the level appropriate for the facility or system.

B. PRE-TREATMENT REQUIREMENTS

1.

The Town of Gilbert shall submit a complete pretreatment program within one year of the
effective date of the permit per 40 CFR 403.8(b). ADEQ will send written notification when the
program is approved.

As facility co-owners, the City of Mesa and Towns of Queen Creek and Gilbert (the City and
Towns) share in the efforts to implement pretreatment programs in their respective jurisdictions.
With regards to pretreatment programs, the City of Mesa is recognized as the lead agent for
purposes of this permit but program responsibility also resides with the Towns of Queen Creek
and Gilbert, respectively. The City and Towns are on notice they shall be responsible and liable
for the performance of all Control Authority pretreatment requirements contained in 40 CFR Part
403, including any subsequent regulatory revisions to Part 403. Where Part 403 or subsequent
revision places mandatory actions upon the City and Towns as Control Authorities but does not
specify a timetable for completion of the actions, the City and Towns shall complete the required
actions within six months from the issuance date of this permit or the effective date of the Part
403 revisions, whichever comes later. For violations of pretreatment requirements, the City and

Final Permit: June 2010



Permit No. AZ0025241
Page 36 of 47

Towns shall be subject to enforcement actions, penalties, fines and other remedies by the U.S.
Environmental Protection Agency (EPA) or other appropriate parties, as provided in the Act. EPA
may initiate enforcement action against a non-domestic user for noncompliance with applicable
standards and requirements as provided in the Act.

. The City and Towns shall enforce the requirements promulgated under sections 307(b), 307(c),
307(d) and 402(b) of the Act with timely, appropriate and effective enforcement actions. The City
and Towns shall cause all non-domestic users subject to federal categorical standards to achieve
compliance no later than the date specified in those requirements or, in the case of a new non-
domestic user, upon commencement of the discharge.

. The City shall perforrh the pretreatment functions as required in 40 CFR Part 403 including, but
not limited to:

a. Implement the necessary legal authorities as provided in 40 CFR Part 403.8(f)(1);
b. Enforce the pretreatment requirements under 40 CFR Part 403.5 and 403.6;
¢. Implement the programmatic functions as provided in 40 CFR Part 403.8(f)(2); and

d. Provide the requisite funding and personnel to implement the pretreatment program as
provided in 40 CFR Part 403.8(f)(3).

. Asthe lead agent, the City of Mesa shall submit annually a report to EPA, Region 9 and the State
describing the City and Towns’ pretreatment activities over the previous year. In the event the
City and Towns are not in compliance with any conditions or requirements of this permit, then the
City and Towns shall also include the reasons for noncompliance and state how and when the City
and Towns shall comply with such conditions and requirements. This annual report shall cover
operations from January 1 through December 31 and is due on February 28 of each year. The
report shall contain, but not be limited to, the following information:

a. A summary of analytical results from representative, flow proportioned, 24-hour composite
sampling of the POTW’s influent and effluent for those pollutants EPA has identified under
section 307(a) of the Act which are known or suspected to be discharged by non-domestic
users. This will consist of an annual full priority pollutant scan, with quarterly samples
analyzed only for those pollutants detected in the full scan. The City and Towns are not
required to sample and analyze for asbestos. Sludge sampling and analysis are covered in the
sludge section of this permit. The City and Towns shall also provide any influent or effluent
monitoring data for non-priority pollutants which the City and Towns believes may be causing
or contributing to interference or pass through. Sampling and analysis shall be performed
with the techniques prescribed in 40 CFR Part 136;

b. A discussion of upset, interference or pass through incidents, if any, at the treatment plant
which the City and Towns know or suspect were caused by non-domestic users of the POTW
system. The discussion shall include the reasons why the incidents occurred, the corrective
actions taken and, if known, the name and address of the non-domestic user(s) responsible.
The discussion shall also include a review of the applicable pollutant limitations to determine
whether any additional limitations, or changes to existing requirements, may be necessary to
prevent pass through or interference;

Final Permit: June 2010



Permit No. AZ0025241
Page 37 of 47

¢. Anupdated list of the significant industrial users (SIUs) discharging to this facility, including
their names and addresses, and a list of deletions, additions and SIU name changes keyed to
the previously submitted list. The City and Towns shall provide a brief explanation for each
change. The list shall identify the SIUs subject to federal categorical standards by specifying
which set(s) of standards are applicable to each SIU. The list shall also indicate which SIUs
are subject to local limitations;

d. The City and Towns shall characterize the compliance status of each SIU by providing a list or
table which includes the following information:

Name of the SIU;

Category, if subject to federal categorical standards;

The type of wastewater treatment or control processes in place;
The number of samples taken by the POTW during the year;
The number of samples taken by the SIU during the year;

R N

For an SIU subject to discharge requirements for total toxic organics, whether all required
certifications were provided;

7. A list of the standards violated during the year. Identify whether the violations were for
categorical standards or local limits;

8. Whether the facility is in significant noncompliance (SNC) as defined at 40 CFR
403.12(f)(2)(vii) at any time during the year; and :

9. A summary of enforcement or other actions taken during the year to return the SIU to
compliance. Describe the type of action, final compliance date, and the amount of fines
and penalties collected, if any. Describe any proposed actions for bringing the SIU into
compliance;

e. A brief description of any programs the POTW implements to reduce pollutants from non-
domestic users that are not classified as SIUs;

f. A brief description of any significant changes in operating the pretreatment program which
differ from the previous year including, but not limited to, changes concerning the program’s
administrative structure, local limits, monitoring program or monitoring frequencies, legal
authority, enforcement policy, funding levels, or staffing levels;

g. A summary of the annual pretreatment budget of the City and Towns, including the cost of
pretreatment program functions and equipment purchases; and

h. A summary of activities to involve and inform the public of the program including a copy of
the newspaper notice, if any, required under 40 CFR 403.8(f)(2)(vii).

6. As the lead agent, the City of Mesa shall submit quarterly STU compliance status reports to EPA,
Region 9 and the State. The reports shall cover the periods of January 1 through March 31, April 1
through June 30, July 1 through September 30, and October 1 through December 31. Each report
shall be submitted by the end of the month following the quarter except the report for October 1
through December 31, which may be included in the annual report. (When these requirements are
applied for the first time: This quarterly reporting requirement shall commence for the first full
quarter following the issuance of this permit.) The reports shall contain:

Final Permit: June 2010



Permit No. AZ0025241
Page 38 of 47

a. The name and address of all SIUs which violated any discharge or reporting requirements
during that quarter;

b. A description of the violations including whether any discharge violations were for categorical
standards or local limits;

c. A description of the enforcement or other actions that were taken to remedy the
noncompliance; and

d. The status of active enforcement and other actions taken in response to SIU noncompliance
identified in previous reports.

7. As the lead agent, the City of Mesa shall submit the annual report pertaining to pre-treatment
activities, and the quarterly compliance reports as discussed above to the following EPA Region 9
and State Pretreatment Coordinator addresses:

Keith Silva Pretreatment Coordinator
EPA Region 9 Arizona Department of Environmental Quality
75 Hawthorne Street Mail Code: 5415B-1

San Francisco, CA 94105 1110 West Washington Street
Phoenix, AZ 85007

C. REOPENER

This permit may be modified per the provisions of A.A.C. R18-9-B906, and R18-9-A905 which
incorporates 40 CFR Part 122. This permit may be reopened based on newly available information; to
add conditions or limits to address demonstrated effluent toxicity; to implement any EPA-approved
new Arizona water quality standard; or to re-evaluate reasonable potential (RP), if Assessment Levels
in this permit are exceeded.

Final Permit: June 2010



Permit No. AZ0025241

Page 39 of 47
APPENDIX A PART A: ACRONYMS
AA.C. Arizona Administrative Code
ADEQ Arizona Department of Environmental Quality
ADHS Arizona Department of Health Services
EQ Exceptional Quality (biosolids)
AZPDES Arizona Pollutant Discharge Elimination System
AR.S. Arizona Revised Statutes
CFR Code of Federal Regulations
CFU Colony Forming Units
Director The Director of ADEQ or any authorized representative thereof
DMR Discharge Monitoring Report
EPA The U.S. Environmental Protection Agency -
kg/day kilograms per day
MGD Million Gallons per Day
mg/L milligrams per Liter, also equal to parts per million (ppm)
MPN Most Probable Number
NPDES National Pollutant Discharge Elimination System
PFU Plaque-Forming Unit
QA Quality Assurance
SSuU Sewage Sludge Unit
Mg/l micrograms per Liter, also equal to parts per billion (ppb)

APPENDIX A PART B: DEFINITIONS
ACTIVE SEWAGE SLUDGE UNIT means a sewage sludge unit that has not closed.

ACUTE TOXICITY TEST is a test used to determine the concentration of effluent or ambient waters that produces an adverse
effect (lethality) on a group of test organisms during a short-term exposure (e.g., 24, 48, or 96 hours). Acute toxicity is
measured using statistical procedures (e.g., point estimate techniques or hypothesis testing) and is reported as
PASS/FAIL or in TUas, where TUa = 100/LCs.

ACUTE-to-CHRONIC RATIO (ACR) is the ratio of the acute toxicity of an effluent or a toxicant to its chronic toxicity. Itis used
as a factor for estimating chronic toxicity on the basis of acute toxicity data, or for estimating acute toxicity on the basis of
chronic toxicity data.

AGRONOMIC RATE means the whole biosolids application rate on a dry-weight basis that meets the following conditions:
a.) The amount of nitrogen needed by existing vegetation or a planned or actual crop has been provided, and
b.) The amount of nitrogen that passes below the root zone of the crop or vegetation is minimized.

ANNUAL POLLUTANT LOADING RATE means the maximum amount of a pollutant that can be applied to an acre or hectare
of land during a 365-day period.

APPLICATOR means a person who arranges for and controls the site-specific land application of biosolids in Arizona.

BASE FLOOD means a flood that has a one percent chance of occurring in any given year (or a flood that is likely to occur
once in 100 years).

BULK BIOSOLIDS means biosolids that are transported and land-applied in a manner other than in a bag or other container
holding biosolids of 1.102 short tons or 1 metric ton or less.

Final Permit: June 2010



Permit No. AZ0025241
Page 40 of 47
CHRONIC TOXICITY TEST is a test in which sublethal effects (e.g., reduced growth or reproduction) are measured in
addition to lethality. Chronic toxicity is measured as TUc = 100/NOEC or TUc = 100/Ecp or 100/ICp. The ICp and ECp
value should be the approximate equivalent of the NOEC calculated by hypothesis testing for each test method.

COMPOSITE SAMPLE means a sample that is formed by combining a series of individual, discrete samples of specific
volumes at specified intervals. Composite samples characterize the quality of a discharge over a given period of time.
Although, composite samples can be time-weighted or flow-weighted, this permit requires the collection of flow-
proportional composite samples. This means that samples are collected and combined using aliquots in proportion to
flow rather than time. Also see Flow-Proportional Composite.

CUMULATIVE POLLUTANT LOADING RATE means the maximum amount of a pollutant applied to land application site.

DAILY MAXIMUM CONCENTRATION LIMIT means the maximum allowable discharge of a pollutant in a calendar day as
measured on any single discrete sample or composite sample.

DAILY MAXIMUM MASS LIMIT means the maximum allowable total mass of a pollutant discharged in a calendar day.

DISCRETE or GRAB SAMPLE means an individual sample of at least 100 mL collected from a single location; or over a
period of time not exceeding 15 minutes.

DRY-WEIGHT BASIS means the weight of biosolids calculated after the material has been dried at 105 °C until reaching a
constant mass.

EFFECT CONCENTRATION POINT (ECP) is a point estimate of the toxicant (or effluent) concentration that would cause
an observable adverse effect (e.g., survival or fertilization) in a given percent of the test organisms, calculated from a
continuous model (e.g., USEPA Probit Model).

EXCEPTIONAL QUALITY BIOSOLIDS means biosolids certified under R18-9-1013(A)(6) as meeting the pollutant
concentrations in R18-9-1005 Table 2, Class A pathogen reduction in R18-9-1006, and one of the vector attraction
reduction requirements in subsections R-18-9-1010(A)(1) through R18-9-1010(A)(8).

FLOW PROPORTIONAL COMPOSITE SAMPLE means a sample that combines discrete samples collected over time, based
on the flow of the discharge being sampled. There are two methods used to collect this type of sample. One collects a
constant sample volume at time intervals that vary based on stream flow. The other collects discrete samples that are
proportioned into aliquots of varying volumes based on stream flow, at constant time intervals (i.e. flow-weighted
composite sample).

HARDNESS means the sum of the calcium and magnesium concentrations, expressed as calcium carbonate (CACQO;) in
milligrams per liter.

HYPOTHESIS TESTING is a statistical technique (e.g., Dunnetts test) that determines what concentration is statistically
different from the control. Endpoints determined from hypothesis testing are NOEC and LOEC. The two hypotheses
commonly tested in WET are:

e Nuil hypothesis (Ho): The effluent is not toxic.
e Alternative hypothesis (H,): The effluent is toxic.

INHIBITION CONCENTRATION (IC) is a point estimate of the toxicant concentration that would cause a given percent
reduction in a non-lethal biological measurement (e.g., reproduction or growth) calculated from a continuous model (e.g.,
USEPA Interpolation Method). IC25 is a point estimate of the toxicant concentration that would cause a 25% reduction in a
non-lethal biological measurement.

LAND APPLICATION or LAND APPLY means spraying or spreading biosolids on the surface of the land, injecting biosolids
below the land's surface, or incorporating biosolids into the soil to amend, condition, or fertilize the soil.

LAND TREATMENT FACILITY means an operation designed to treat and improve the quality of waste, wastewater, or both,
by placement wholly or in part on the land surface to perform part or all of the treatment. A land treatment facility includes

Final Permit: June 2010



Permit No. AZ0025241
Page 41 of 47
a facility that performs biosolids drying, processing, or composting, but not land application performed in compliance with
18 A.A.C. 9, Article 10.

LC50 is the toxicant (or effluent) concentration that would cause death in 50 percent of the test organisms.

LIMIT OF QUANTITATION (LOQ) means the minimum levels, concentrations, or quantities of a target variable such as an
analyte that can be reported with a specific degree of confidence. The calibration point shall be at or below the LOQ. The
LOQ is the concentration in a sample that is equivalent to the concentration of the lowest calibration standard analyzed by
a specific analytical procedure, assuming that all of the method-specified sample weights, volumes, and processing steps
have been followed.

LIMIT OF DETECTION (LOD) means an analyte and matrix-specific estimate of the minimum amount of a substance that
the analytical process can reliably detect with a 99% confidence level. This may be laboratory dependent and is
developed according to R9014-615(C)(7). '

METHOD DETECTION LIMIT (MDL) - See LOD.

MIXING ZONE is an area where an effluent discharge undergoes initial dilution and may be extended to cover the secondary
mixing in the ambient waterbody. A mixing zone is an allocated impact zone where water quality criteria can be exceeded
as long as acutely toxic conditions are prevented.

MONTHLY OR WEEKLY AVERAGE CONCENTRATION LIMIT, other than for bacteriological testing, means the highest
allowable average calculated as an arithmetic mean of consecutive measurements made during calendar month or week,
respectively. The "monthly or weekly average concentration limit” for E. coli bacteria means the highest allowable average
calculated as the geometric mean of a minimum of four (4) measurements made during a calendar month or week,
respectively. The geometric mean is the nth root of the product of n numbers. For either method (CFU or MPN), when
data is reported as “0” or non-detect then input a “1” into the calculation for the geometric mean.

MONTHLY OR WEEKLY AVERAGE MASS LIMITATION means the highest allowable value that shall be obtained by taking
the total mass discharged during a calendar month or week, respectively, divided by the number of days in the period that
the facility was discharging. Where less than daily sampling is required by this permit, the monthly or weekly average
value shall be determined by the summation of all the measured discharges by mass divided by the number of days
during the month or week, respectively, when the measurements were made.

NO OBSERVED EFFECT CONCENTRATION (NOEC) is the highest tested concentration of effluent or toxicant, that causes
no observable adverse effect on the test organisms (i.e., the highest concentration of toxicant at which the values for the
observed responses are not statistically significant different from the controls).

PATHOGEN means a disease-causing organism.

POINT ESTIMATE TECHNIQUES such as Probit, Interpolation Method, Spearman-Karber are used to determine the effiuent
concentration at which adverse effects (e.g., fertilization, growth or survival) occurred. For example, concentration at
which a 25 percent reduction in fertilization occurred.

REFERENCE TOXICANT TEST is a toxicity test conducted with the addition of a known toxicant to indicate the sensitivity of
the organisms being used and demonstrate a laboratory’s ability to obtain consistent resuits with the test method.
Reference toxicant data are part of the routine QA/QC program to evaluate the performance of laboratory personnel and
test organisms.

RUNOFF means rainwater, leachate, or other liquid that drains over any part of a land surface and runs off of the land
surface.

SEWAGE SLUDGE UNIT means land on which only sewage sludge is placed for final disposal. This does not include land on
which sewage sludge is either stored or treated. Land does not include navigable waters.

Final Permit: June 2010



Permit No. AZ0025241
Page 42 of 47
SIGNIFICANT DIFFERENCE is defined as statistically significant difference (e.g., 95% confidence level) in the means of two
distributions of sampling results.

SINGLE CONCENTRATION ACUTE TEST is a statistical analysis comparing only two sets of replicate observations. In the
case of WET, comparing only two test concentrations (e.g., a control and 100% effluent). The purpose of this test is to
determine if the 100% effluent concentration differs from the control (i.e., the test passes or fails).

STORE BIOSOLIDS or STORAGE OF BIOSOLIDS means the temporary holdlng or placement of biosolids on land before
land application.

SURFACE DISPOSAL SITE means an area of land that contains one or more active sewage sludge units.
SUBMIT, as used in this permit, means post-marked, documented by other mailing receipt, or hand-delivered to ADEQ.

TEST ACCEPTABILITY CRITERIA (TAC) are specific criteria for determining whether toxicity tests results are acceptable.
The effluent and reference toxicant must meet specific criteria as defined in the test method.

TON means a net weight of 2000 pounds and is known as a short ton.
TOTAL SOLIDS means the biosolids material that remains when sewage sludge is dried at 103° C to 105° C.

TOXIC UNIT (TU) is a measure of toxicity in an effluent as determined by the acute toxicity units or chronic toxicity units
measured. Higher the TUs indicate greater toxicity.

TOXIC UNIT ACUTE (TUa) is the reciprocal of the effluent concentration that causes 50 percent of the organisms to die by
the end of an acute toxicity test (i.e., TUa = 100/LC50).

TOXIC UNIT CHRONIC (TUc) is the reciprocal of the effluent concentration that causes no observable effect on the test
organisms by the end of a chronic toxicity test (i.e., TUc = 100/NOEC).

TOXICITY IDENTIFICATION EVALUATION (TIE) is a set of procedures used to identify the specific chemical(s) causing
effluent toxicity.

TOXICITY REDUCTION EVALUATION (TRE) is a site-specific study conducted in a stepwise process designed to identify the
causative agents of effluent toxicity, isolate the sources of toxicity, evaluate the effectiveness of toxicity control options,
and then confirm the reduction in effluent toxicity.

TOXICITY TEST is a procedure to determine the toxicity of a chemical or an effluent using living organisms. A toxicity test
measures the degree of effect of a specific chemical or effluent on exposed test organisms.

VECTORS means rodents, flies, mosquitoes, or other organisms capable of transporting pathogens.

WHOLE EFFLUENT TOXICITY is the total toxic effect of an effluent measured directly with a toxicity test.

Final Permit: June 2010



Permit No. AZ0025241
Page 43 of 47

APPENDIX B

AZPDES Discharge Flow Record
Greenfield Water Reclamation Plant - AZ0025241
Discharge to East Maricopa Floodway, tributary to the Gila River in the Middle Gila River Basin
Month : Qutfall No: 001

Flow Rate

Flow Duration

(1) Weekly maximum
extent of flow in wash.

Flow Rate

Flow Duration

(1) Weekly maximum
extent of flow in wash.

’ Flow Rate

Flow Duration

(1) Weekly maximum
extent of flow in wash.

Flow Rate

Flow Duration

(1) Weekly maximum
extent of flow in wash.

Flow Rate

Flow Duration

(1) Weekly maximum
extent of flow in wash.

Report effluent flow that is discharged under this permit in MGD.

If no discharge occurs on any given day, report “ND” for the flow for that day.

Please copy and complete for each month of each year for permit term.

(1) For weekly maximum extent of effluent flow, provide the best possible estimate of the location of (or distance
to) the furthest extent of flow within the East Maricopa Floodway for the week.

Signature of Authorized Representative

Final Permit: June 2010



Permit No. AZ0025241
Page 44 of 47

APPENDIX C
Ammonia Data Log
Greenfield Water Reclamation Plant - AZ0025241

Please copy and complete for each month of each year for permit term. Attach any additional pages as necessary.

Signature of Authorized Representative

Final Permit: June 2010



Permit No. AZ0025241
Page 45 of 47

APPENDIX C - AMMONIA SPECIAL REPORTING REQUIREMENTS

The Arizona Administrative Code, Title 18, Chapter 11 Department of Environmental Quality Water Quality Standards contains

acute and chronic ammonia standards that are contingent upon temperature and/or pH values. The chronic criteria are more
stringent than the acute ammonia criteria, so the effluent ammonia will be compared to the chronic ammonia standards. The
chronic table for Aquatic and Wildlife warm will follow below. The permittee may refer to these tables to determine the
ammonia standard that applies each time an ammonia sample is taken. The permittee must record all data results for
ammonia, pH, temperature and sampling dates in a log. The required minimum sampling frequency for these para‘meters
may be found in Table 1 of this permit. Anytime an ammonia sample is found to be above the corresponding ammonia
standard for the pH and temperature at the time the sample was taken, the permittee must highlight this on the ammonia data
log. These results must also be reported on DMRs with any exceedances noted. Annual submittal of the ammonia data log is
required (See Part 11.B.3)

A&W Designated Uses

6.5 6.67 6.67 6.06 5.33 468 4.12 3.62 3.18 2.80 246
6.6 6.57 6.57 5.97 525 4.61 4.05 3.56 3.13 275 242
6.7 6.44 6.44 5.86 5.15 452 3.98 35 3.07 2.7 237
6.8 6.29 6.29 572 5.03 4.42 3.89 3.42 3 2.64 2.32
6.9 6.12 6.12 5.56 4.89 43 3.78 3.32 2.92 257 2.25

7 591 5.91 5.37 4.72 4.15 3.65 3.21 2.82 248 218
71 5.67 567 515 4.53 3.98 35 3.08 27 2.38 2.09
7.2 5.39 5.39 4.9 4.31 3.78 3.33 2.92 2.57 2.26 1.99
7.3 5.08 5.08 4.61 4.06 3.57 3.13 2.76 242 213 1.87
7.4 4.73 473 43 3.78 3.33 2.92 2.57 2.26 1.98 1.74
7.5 4.36 4.36 3.97 3.49 3.06 2.69 2.37 2.08 1.83 1.61
76 3.98 3.98 3.61 3.18 2.79 2.45 216 1.9 1.67 1.47
7.7 3.58 3.58 3.25 2.86 2.51 2.21 1.94 1.71 1.5 1.32
7.8 3.18 3.18 2.89 2.54 223 1.96 1.73 1.52 1.33 117
7.9 2.8 2.8 2.54 2.24 1.96 1.73 1.52 - 1.33 1.17 1.03

Final Permit: June 2010



Permit No. AZ0025241
Page 46 of 47

8.0 2.43 243 2.21 1.94 1.71 1.50 1.32 1.16 1.02 ~0.897
8.1 21 21 1.91 1.68 1.47 1.29 1.14 1.00 0.879 0.773
8.2 1.79 1.79 1.63 1.43 1.26 1.11 0.973 0.855 0.752 0.661
8.3 1.52 1.52 1.39 1.22 1.07 0.941 0.827 0.727 0.639 0.562
8.4 1.29 1.29 1.17 1.03 0.906 0.796 0.7 0.615 0.541 0.475
8.5 1.09 1.09 0.99 0.87 0.765 0.672 0.591 0.52 0.457 0.401
8.6 0.92 0.92 0.836 0.735 0.646 0.568 0.499 0.439 0.386 0.339
8.7 0.778 0.778 0.707 0.622 0.547 0.48 0.422 0.371 0.326 0.287
8.8 0.661 0.661 0.601 0.528 0.464 0.408 0.359 0.315 0.277 0.244
8.9 0.565 0.565 0.513 0.451 0.397 0.349 0.306 0.269 0.237 0.208
9 0.486 0.486 0.442 0.389 0.342 0.3 0.264 0.232 0.204 0.179
Footnotes:

(1) pH and temperature are field measurements taken at the same time and location as the water samples destined for the laboratory analysis of ammonia.
(2) If field measured pH and/or temperature values fall between the Chronic Total Ammonia tabular values, round field measured values according to

standard scientific rounding procedures to nearest tabular value to determine the ammonia standard.

pH AW c A8Ww and A&Wedw
6.5 32.6 48.8
6.6 31.3 46.8
6.7 29.8 44.6
6.8 28.1 42.0
6.9 26.2 391
7.0 24.1 36.1
71 22.0 32.8
7.2 19.7 29.5
7.3 17.5 26.2
7.4 154 23.0
7.5 13.3 19.9
76 114 17.0

Final Permit: June 2010



7.7 9.65 14.4
7.8 8.11 12.1
7.9 6.77 10.1
8.0 5.62 8.40
8.1 4.64 6.95
8.2 3.83 5.72
8.3 3.15 4.71
84 2.59 3.88
8.5 2.14 3.20
86 1.77 2.65
8.7 1.47 2.20
8.8 1.23 1.84
8.9 1.04 1.56
9.0 0.885 1.32

Permit No. AZ0025241
Page 47 of 47

(1) pH and temperature are field measurements taken at the same time and location as the water samples destined for the laboratory

analysis of ammonia.

(2) Iffield measured pH and/or temperature values fall between the Acute Total Ammonia tabular values, round field measured values

according to standard scientific rounding procedures to nearest tabular value to determine the ammonia standard.

Final Permit: June 2010



Page 1 of 10

APPENDIX D

STANDARD AZPDES PERMIT CONDITIONS & NOTIFICATIONS
(Updated as of February 2, 2004)

Duty to Reapply [R18-9-B904(C)]
Unless the Permittee permanently ceases the discharging activity covered by this permit, the Permittee

shall submit a new application 180 days before the existing permit expires.

Applications [R18-9-A905(A)(1)(c) which incorporates 40 CFR 122.22]

a. All applications shall be signed as follows:

1)

2)

3)

For a corporation: by a responsible corporate officer. For the purpose of this section, a
responsible corporate officer means:

A) A president, secretary, treasurer, or vice-president of the corporation in charge of a
principle business function, or any other person who performs similar policy- or
decision-making functions for the corporation, or

B) The manager of one or more manufacturing, production, or operating facilities,
provided, the manager is authorized to make management decisions which govern
the operation of the regulated facility including having the explicit or implicit duty of
making major capital investment recommendations, and initiating and directing other
comprehensive measures to assure long term environmental compliance with
environmental laws and regulations; the manager can ensure that the necessary
systems are established or actions taken to gather complete and accurate
information for permit application requirements; and where authority to sign
documents has been assigned or delegated to the manager in accordance with
corporate procedures;

For a partnership -or _sole proprietorship: by a general partner or the proprietor,

respectively; or

For a municipality, State, Federal, or other public agency: By either a principal executive
officer or ranking elected official. For purposes of this section, a principal executive officer
of a Federal agency includes: (i) The chief executive officer having responsibility for the
overall operations of a principal geographic unit of the agency (e.g., Regional
Administrators of EPA).

b. All reports required by permits and other information requested by the Director shall be signed by
a person described in paragraph (a) of this Section, or by a duly authorized representative of that
person. A person is a duly authorized representative only if:

1)
2)

3)

The authorization is made in writing by a person described in paragraph (a) of this section;

The authorization specifies either an individual or a position having responsibility for the
overall operation of the reguiated facility, such as the position of plant manager, operator of
a well or a well field, superintendent, position of equivalent responsibility, or an individual or
position having overall responsibility for environmental matters for the company. (A duly
authorized representative may thus be either a named individual or any individual
occupying a named position.) and,

The written authorization is submitted to the Director.

ol Changes to Authorization. If an authorization under paragraph (b) of this section is no longer

accurate because a different individual or position has responsibility for the overall operation of
the facility, a new authorization satisfying the requirements of paragraph (b) of this section must



Page 2 of 10

be submitted to the Director prior to or together with any reports, information, or applications to be
signed by an authorized representative.

d. Certification. Any person signing a document under paragraph (a) or (b) of this section shall make
the following certification:

I certify under penalty of law, that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gathered and evaluated the information submitted. Based on my inquiry of the person or
persons who manage the system, or those persons directly responsible for gathering information,
the information submitted is, to the best of my knowledge and belief, true, accurate, and
complete. | am aware that there are significant penalties for submitting false information, including
the possibility of fine and imprisonment for knowing violations.

Duty to Comply [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(a)(i) and A.R.S. §§ 49- 262,
263.01, and 263.02.]

a. The Permittee shall comply with all conditions of this permit and any standard and prohibition
required under A.R.S. Title 49, Chapter 2, Article 3.1 and A.A.C. Title 18, Chapter 9, Articles 9
and 10. Any permit noncompliance constitutes a violation of the Clean Water Act; A.R.S. Title 49,
Chapter 2, Article 3.1; and A.A.C. Title 18, Chapter 9, Articles 9 and 10, and is grounds for
enforcement action, permit termination, revocation and reissuance, or modification, or denial of a
permit renewal application.

b. The issuance of this permit does not waive any federal, state, county, or local regulations or
permit requirements with which a person discharging under this permit is required to comply.

c. The Permittee shall comply with the effluent standards or prohibitions established under section
307(a) of the Clean Water Act for toxic pollutants and with standards for sewage sludge use or
disposal established under section 405(d) of the Clean Water Act within the time provided in the
regulation that establish these standards or prohibitions, even if the permit has not yet been
modified to incorporate the requirement.

d. Civil Penalties. A.R.S. «49-262(C) provides that any person who violates any provision of A.R.S.
Title 49, Chapter 2, Article 3.1 or a rule, permit, discharge limitation or order issued or adopted
under A.R.S. Title 49, Chapter 2, Article 3.1 is subject to a civil penalty not to exceed $25,000 per
day per violation. -

e. Criminal Penalties. Any a person who violates a condition of this permit, or violates a provision
under A.R.S. Title 49, Chapter 2, Article 3.1, or A A.C. Title 18, Chapter 9, Articles 9 and 10 is
subject to the enforcement actions established under A.R.S. Title 49, Chapter 2, Article 4, which
may include the possibility of fines and/or imprisonment.

Need to Halt or Reduce Activity Not a Defense [R18-9-A905(A)(3)(a) which incorporates 40 CFR
122.41(c)]

It shall not be a defense for a Permittee in an enforcement action that it would have been necessary to
halt or reduce the permitted activity in order to maintain compliance with the conditions of this permit.

Duty to Mitigate [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(d)]
The Permittee shall take all reasonable steps to minimize or prevent any discharge or sludge use or
disposal in violation of this permit which has a reasonable likelihood of adversely affecting human health

or the environment.

Proper Operation and Maintenance [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(e)]

The Permittee shall at all times properly operate and maintain all facilities and systems of treatment and
control (and related appurtenances) which are installed or used by the Permittee to achieve compliance
with the conditions of this permit. Proper operation and maintenance also includes adequate laboratory



10.

1.

Page 3 of 10

controls and appropriate quality assurance procedures. This provision requires theyoperation of back-up
or auxiliary facilities or similar systems which are installed by a Permittee only when the operation is
necessary to achieve compliance with the conditions of the permit.

Permit Actions [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(f)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by

the Permittee for a permit modification, revocation and reissuance, or termination, or a notification of
planned changes or anticipated noncompliance does not stay any permit condition.

Property Rights [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(g)]
This permit does not convey any property rights of any sort, or any exclusive privilege.

Duty to Provide Information [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(h)]

The Permittee shall furnish to the Director, within a reasonable time, any information which the Director
may request to determine whether cause exists for modifying, revoking and reissuing, or terminating
this permit or to determine compliance with this permit. The Permittee shall also furnish to the Director
upon request, copies of records required to be kept by this permit.

Inspection and Entry [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(i)]

The Permittee shall allow the Director, or an authorized representative, upon the presentation of
credentials and such other documents as may be required by law, to:

a. Enter upon the Permittee's premises where a regulated facility or activity is located or conducted,
or where records must be kept under the conditions of this permit;

b. Have access to and copy, at reasonable times, any records that must be kept under the terms of
the permit;

C. Inspect at reasonable times any facilities, equipment (inciuding monitoring equipment or control
equipment), practices or operations regulated or required under this permit; and

d. Sample or monitor at reasonable times, for the purposes of assuring permit compliance or as
otherwise authorized by A.R.S. Title 49, Chapter 2, Article 3.1, and A.A.C. Title 18, Chapter 9,
Articles 9 and 10, any substances or parameters at any location.

Monitoring and Records [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(j)]

a. Samples and measurements taken for the purpose of monitoring shall be representative of the
monitored activity.

b. The Permittee shall retain records of all monitoring information, including all calibration and
maintenance records and all original strip chart recordings for continuous monitoring
instrumentation, copies of all reports required by this permit, and records of ail data used to
complete the application for this permit, for a period of at least 3 years from the date of the
sample, measurement, report or application, except for records of monitoring information
required by this permit related to the Permittee's sewage sludge use and disposal activities,
which shall be retained for a period of at least five years (or longer as required by 40 CFR Part
503). This period may be extended by request of the Director at any time.

C. Records of monitoring information shall include:
1) The date, exact place and time of sampling or measurements;
2)  Theindividual(s) who performed the sampling or measurements;

3)  The date(s) the analyses were performed;



Page 4 of 10

4) The individual(s) who performed the analyses;
5)  The analytical techniques or methods used; and
6)  The results of such analyses.

Monitoring must be conducted according to test procedures specified in this permit. If a test
procedure is not specified in the permit, then monitoring must be conducted according to test
procedures approved under A.A.C. R18-9-A905(B) including those under 40 CFR Part 136
unless otherwise specified in 40 CFR Part 503 (for sludge).

The Clean Water Act provides that any person who falsifies, tampers with, or knowingly renders
inaccurate any monitoring device or method required to be maintained in this permit shall, upon
conviction, be punished by a fine of not more than $10,000 per violation, or by imprisonment for
not more than two years per violation, or by both for first conviction. For a second conviction,
such a person is subject to a fine of not more than $20,000 per day of violation, or imprisonment
for not more than four years, or both.

Any person who falsifies, tampers with, or knowingly renders inaccurate any monitoring device
or method required to be maintained in this permit is subject to the enforcement actions
established under A.R.S. Title 49, Chapter 2, Article 4, which includes the possibility of fines
and/or imprisonment.

12 Signatory Requirement [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(k)]

a.

All applications, reports, or information submitted to the Director shall be signed and certified.
(See 40 CFR 122.22 incorporated at R18-9-A905(A)(1)(c))

The CLEAN WATER ACT provides that any person who knowingly makes any false statement,
representation, or certification in any record or other document submitted or required to be
maintained under this permit, including monitoring reports or reports of compliance or non-
compliance shall, upon conviction, be punished by a fine of not more than $10,000 per violation,
or by imprisonment for not more than two years per violation, or by both for a first conviction. For
a second conviction, such a person is subject to a fine of not more than $20,000 per day of
violation, or imprisonment of not more than four years, or both.

13. Reporting Requirements [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(1)]

a.

Planned changes. The Permittee shall give notice to the Director as soon as possible of any
planned physical alterations of additions to the permitted facility. Notice is required only when:

1) The alteration or addition to a permitted facility may meet one of the criteria for
determining whether a facility is a new source in 40 CFR 122.29(b) (incorporated by
reference at R18-9-A905(A)(1)(e)); or

2) The alteration or addition could significantly change the nature or increase the quantity of
pollutants discharged. This notification applies to pollutants which are subject neither to
effluent limitations in the permit, nor to notification requirements under 40 CFR
122.42(a)(1) (incorporated by reference at R18-9-A905(A)(3)(b)).

3) The alteration or addition results in a significant change in the Permittee's sludge use or
disposal practices, and such alteration, addition, or change may justify the application of
permit conditions that are different from or absent in the existing permit including
notification of additional use or disposal sites not reported during the permit application
process or not reported pursuant to an approved land application plan.

Anticipated noncompliance. The Permittee shall give advance notice to the Director of any
planned changes in the permitted facility or activity which may result in noncompliance with
permit requirements.




Page 5 of 10

Transfers. (R18-9-B905) This permit is not transferable to any person except after notice to the
Director. The Director may require modification or revocation and reissuance of the permit to
change the name of the Permittee and incorporate such other requirements as may be
necessary under Arizona Revised Statutes and the Clean Water Act.

Monitoring reports. Monitoring results shall be reported at the intervals specified elsewhere in
this permit.

1) Monitoring results must be reported on a Discharge Monitoring Report (DMR) or forms
provided or specified by the Director for reporting results of monitoring of sludge use or
disposal practices.

2) If the Permittee monitors any pollutant more frequently than required by the permit, then
the results of this monitoring shall be included in the calculation and reporting of the data
submitted in the DMR, or sludge reporting form specified by the Director.

3) Calculations for all limitations which require averaging of measurements shall utilize an
arithmetic mean unless otherwise specified by the Director in the permit.

Compliance schedules. Reports of compliance or noncompliance with, or any progress reports
on, interim and final requirements contained in any compliance schedule of this permit shall be
submitted no later than 14 days following each schedule date.

Twenty-four hour reporting.

1)  The Permittee shall report any noncompliance which may endanger human health or the
environment. Any information shall be provided orally within 24 hours from the time the
Permittee becomes aware of the circumstances. A written submission shall also be
provided within five days of the time the Permittee becomes aware of the circumstances.
The written submission shall contain a description of the noncompliance and its cause; the
period of noncompliance, including exact dates and times, and if the noncompliance has
not been corrected, the anticipated time it is expected to continue; and steps taken or
planned to reduce, eliminate, and prevent recurrence of the noncompliance.

2) The following shall be included as information which must be reported within 24 hours
under this paragraph.

a) Any unanticipated bypass which exceeds any effluent limitation in the permit. (See
40 CFR 122.41(g) which is incorporated by reference at R18-9-A905(A)(3)(a)).

b)  Any upset which exceeds any effluent limitation in the permit.

c)  Violation of a maximum daily discharge limitation for any of the pollutants listed by
the Director in the permit to be reported within 24 hours. (See 40 CFR 122.44(g)
which is incorporated by reference at R18-9-A905(A)(3)(d)).

Other noncompliance. The Permittee shall report all instances of noncompliance not reported
under paragraphs (d), (e), and (f) of this section, at the time monitoring reports are submitted.
The reports shall contain the information listed in paragraph (f) of this section.

Other information. Where the Permittee becomes aware that it failed to submit any relevant facts
in a permit application, or submitted incorrectinformation in a permit application or in any report
to the Director, it shall promptly submit such facts or information.




Page 6 of 10

14. Bypass [R18-9-A905(A)(3)(a) which incorporates 40 CFR 122.41(m)]

a. Definitions
1) "Bypass" means the intentional diversion of waste streams from any portion of a treatment

facility.

2) "Severe property damage" means substantial physical damage to property, damage to the
treatment facilities which causes them to become inoperable, or substantial and
permanent loss of natural resources which can reasonably be expected to occur in the
absence of a bypass. Severe property damage does not mean economic loss caused by
delays in production.

b. Bypass not exceeding limitations. The Permittee may allow any bypass to occur which does not
cause effluent limitations to be exceeded, but only if it also is for essential maintenance to
assure efficient operation. These bypasses are not subject to the provision of paragraphs (c)
and (d) of this section.

C. Notice.

1)  Anticipated bypass. If the Permittee knows in advance of the need for a bypass, it shall
submit prior notice, if possible at least ten days before the date of bypass.

2) Unanticipated bypass. The Permittee shall submit notice of an unanticipated bypass as
required in paragraph (f)(2) of section 13 (24-hour notice).

d. Prohibition of bypass.

1) Bypass is prohibited, and the Director may take enforcement action against a Permittee
for bypass, unless:

a) Bypass was unavoidable to prevent loss of life, personal injury, or severe property
damage;

b)  There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment down time. This condition is not satisfied if adequate back-up
equipment should have been installed in the exercise of reasonable engineering
judgement to prevent a bypass which occurred during normal periods of equipment
downtime or preventive maintenance; and

¢)  The Permittee submitted notices as required under paragraph (c) of this section.

2)  The Director may approve an anticipated bypass, after considering its adverse effects, if
the Director determines that it will meet the three conditions listed above in paragraph
(d)(1) of this section.

15. Upset [A.R.S. §§ 49-255(8) and 255.01(E), R18-9-A905(A)(3)(a) which incorporates 40 CFR

122.41(n)).

a. Definition. "Upset' means an exceptional incident in which there is unintentional and temporary
noncompliance with technology-based permit effluent limitations because of factors beyond the
reasonable control of the Permittee. An upset does not include noncompliance to the extent
caused by operational error, improperly designed treatment facilities, inadequate treatment
facilities, lack of preventative maintenance, or careless or improper operation.

b. Effect of an upset. An upset constitutes an affirmative defense to an action brought for

noncompliance with such technology-based permit effluent limitations if the requirements of
paragraph (c) of this section are met. No determination made during administrative review of
claims that noncompliance was caused by upset, and before an action for noncompliance, is
final administrative action subject to judicial review.



16.

Page 7 of 10

Conditions necessary for a demonstration of upset. A Permittee who wishes to establish the

affirmative defenises of upset shall demonstrate, through properly signed, contemporaneous
operating logs, or other relevant evidence that:

An upset occurred and that the Permittee can identify the cause(s) of the upset;
The permitted facility was at the time being properly operated; and

The Permittee submitted notice of the upset as required in paragraph (f)(2) of Section 13
(24-hour notice).

The Permittee has taken appropriate measure including all reasonable steps to minimize
or prevent any discharge or sewage sludge use or disposal that is in violation of the permit
and that has a reasonable likelihood of adversely affecting human health or the
environment per A R.S. § 49-255.01(E)(1)(d).

Burden of proof. In any enforcement proceeding the Permittee seeking to establish the

occurrence of an upset has the burden of proof.

Existing Manufacturing, Commercial, Mining, and Silvicultural Dischargers [R18-9-A905(A)(3)(b) which

incorporates 40 CFR 122.42(a)]

In addition to the reporting requirements under 40 CFR 122.41(l) (which is incorporated at R18-9-
AQ05(A)(3)(a)), all existing manufacturing, commercial, mining, and silvicultural dischargers must notify
the Director as soon as they know or have reason to believe:

a.

That any activity has occurred or will occur which would result in the discharge, on a routine or
frequent basis, of any toxic pollutant which is not limited in the permit, if that discharge will
exceed the highest of the following "notification levels":

1)
2)

3)

4)

One hundred micrograms per liter (100 pg/l);

Two hundred micrograms per liter (200 pg/1) for acrolein and acrylonitrile; five hundred
micrograms per liter (500 pg/l) for 2,4-dinitrophenol and for 2-methyl-4,6-dinitrophenol;
and one milligram per liter (1 mg/l) for antimony;

Five times the maximum concentration value reported for that pollutant in the permit
application in accordance with 40 CFR 122.21(g)(7) (which is incorporated at R18-9-
AB05(A)(1)(b)); or

The level established by the Director in accordance with 40 CFR 122.44(f) (which is
incorporated at R18-9-A905(A)(3)(d)).

That any activity has occurred or will occur which would result in any discharge, on a nonroutine
or infrequent basis, of a toxic pollutant which is not limited in the permit, if that discharge will
exceed the highest of the following "notification levels":

Five hundred micrograms per liter (500 pg/l);

One milligram per liter (1 mg/l) for antimony;

Ten (10) times the maximum concentration value reported for that pollutant in the permit
application in accordance with 40 CFR 122.21(g)(7){(which is incorporated at R18-9-
AB05(A)(1)(b));

The level established by the Director in accordance with 40 CFR 122.44(f) (which is
incorporated at R18-9-A905(A)(3)(d)).



17.

18.

19.

Page 8 of 10

Publicly Owned Treatment Works [R18-9-A905(A)(3)(b) which incorporates 40 CFR 122.42(b)]

This section applies only to publicly owned treatment works as defined at ARS § 49-255(5).

a.

All POTW's must provide adequate notice to the Director of the following:

1) Anynew introduction of pollutants into the POTW from an indirect discharger which would
be subject to section 301 or 306 of the CLEAN WATER ACT if it were directly discharging
those pollutants; and

2) Any substantial change in the volume or character of pollutants being introduced into that
POTW by a source introducing pollutants into the POTW at the time of issuance of the
permit.

3) For the purposes of this paragraph, adequate notice shall include information on (i) the
quality and quantity of effluent introduced into the POTW, and (ii) any anticipated impact
of the change on the quantity or quality of effluent to be discharge from the POTW.

Publicly owned treatment works may not receive hazardous waste by truck, rail, or dedicated
pipe except as provided under 40 CFR 270. Hazardous wastes are defined at 40 CFR 261 and
include any mixture containing any waste listed under 40 CFR 261.31 - 261.33. The Domestic
Sewage Exclusion (40 CFR 261.4) applies only to wastes mixed with domestic sewage in a
sewer leading to a publicly owned treatment works and not to mixtures of hazardous wastes and
sewage or septage delivered to the treatment plant by truck.

Reopener Clause [R18-9-A905(A)(3)(d) which incorporates 40 CFR 122.44(c)]

This permit shall be modified or revoked and reissued to incorporate any applicable effluent standard
or limitation or standard for sewage sludge use or disposal under sections 301(b)(2)(C), and (D),
304(b)(2), 307(a)(2) and 405(d) which is promulgated or approved after the permit is issued if that
effluent or sludge standard or limitation is more stringent than any effluent limitation in the permit, or
controls a pollutant or sludge use or disposal practice not limited in the permit.

Privately Owned Treatment Works [R18-9-A905(A)(3)(d) which incorporates 40 CFR 122.44]

This section applies only to privately owned treatment works as defined at 40 CFR 122.2.

a.

Materials authorized to be disposed of into the privately owned treatment works and collection
system are typical domestic sewage. Unauthorized material are hazardous waste (as defined at
40 CFR Part 261), motor oil, gasoline, paints, varnishes, solvents, pesticides, fertilizers,
industrial wastes, or other materials not generally associated with toilet flushing or personal
hygiene, laundry, or food preparation, unless specifically listed under "Authorized Non-domestic
Sewer Dischargers” elsewhere in this permit.

It is the Permittee's responsibility to inform users of the privately owned treatment works and
collection system of the prohibition against unauthorized materials and to ensure compliance
with the prohibition. The Permittee must have the authority and capability to sample all
discharges to the collection system, including any from septic haulers or other unsewered
dischargers, and shall take and analyze such samples for conventional, toxic, or hazardous
poliutants when instructed by the permitting authority. The Permittee must provide adequate
security to prevent unauthorized discharges to the collection system.

Should a user of the privately owned treatment works desire authorization to discharge non-
domestic wastes, the Permittee shall submit a request for permit modification and an
application, pursuant to 40 CFR 122.44(m), describing the proposed discharge. The application
shall, to the extent possible, be submitted using ADEQ Forms 1 and 2C, unless another format
is requested by the permitting authority. If the privately owned treatment works or collection
system user is different from the Permittee, and the Permittee agrees to allow the non-domestic
discharge, the user shall submit the application and the Permittee shall submit the permit
modification request. The application and request for modification shall be submitted at least 6



20.

21.

22.

Page 9 of 10

months before authorization to discharge non-domestic wastes to the privately owned treatment
works or collection system is desired.

Transfers by Modification [R18-9-B905]

Except as provided in section 21, a permit may be transferred by the Permittee to a new owner or
operator only if the permit has been modified or revoked and reissued, or a minor modification made
under R18-9-B906, to identify the new Permittee and incorporate such other requirements as may be
necessary.

Automatic Transfers [R18-9-B905]

An alternative to transfers under section 20, any AZPDES permit may be automatically transferred to a
new Permittee if;

a. The current Permittee notifies the Director at least 30 days in advance of the proposed transfer
date;

b. The notice includes a written agreement between the existing and new Permittee containing a
specific date for transfer of permit responsibility, coverage, and liability between them; and

C. The Director does not notify the existing Permittee and the proposed new Permittee of his or her
intent to modify or revoke and reissue the permit. A modification under this subparagraph may
also be a minor modification under R18-9-B906(B).

Minor Modification of Permits [R18-9-B906(B)]

Upon the consent of the Permittee, the Director may modify a permit to make the corrections or
allowances for changes in the permitted activity listed in this section, without following public notice
procedures under R18-9-A907 or A908. Minor modifications may only:

a. Correct typographical errors;

b. Update a permit condition that changed as a result of updating an Arizona water quality
standard;

C. Require more frequent monitoring or reporting by the Permittee;

d. Change an interim compliance date in a schedule of compliance, provided the new date is not
more than 120 days after the date specified in the existing permit and does not interfere with
attainment of the final compliance date requirement;

e. Allow for a change in ownership or operational control of a facility where the Director determines
that no other change in their permit is necessary, provided that a written agreement containing a
specific date for transfer of permit responsibility, coverage, and liability between the current and
new Permittee has been submitted to the Director.

f. Change the construction schedule for a discharger which is a new source. No such change shall
affect a discharger's obligation prior to discharge under 40 CFR 122.29 (which is incorporated by
reference in R18-9-A905(A)(1)(e)).

g. Delete a point source outfall when the discharge from that outfall is terminated and does not
result in discharge of pollutants from other outfalls except in accordance with the permit limits.

h. Incorporate conditions of a POTW pretreatment program that has been approved in accordance
with the procedures in 40 CFR 403.11 and 403.18 as enforceable conditions of the POTW's
permit.

i. Annex an area by a municipality.



23.

24.

25.

26.

27.

28.

29.

Page 10 of 10

Termination of Permits [R-9-B906(C)]

The following are causes for terminating a permit during its term, or for denying a permit renewal
application: .

a. Noncompliance by the Permittee with any condition of the permit;

b. The Permittee’s failure in the application or during the permit issuance process to disclose fully
all relevant facts, or the Permittee's misrepresentation of any relevant facts at any time;

C. A determination that the permitted activity endangers human health or the environment and can
only by regulated to acceptable levels by permit modification or termination; or

d. A change in any condition that requires either a temporary or a permanent reduction or
elimination of any discharge controlled by the permit {for example, a plant closure or termination
of discharge by connection to a POTW).

Availability of Reports [Pursuant to A.R.S. § 49-205]

Except for data determined to be confidential under A.R.S. § 49-205(A), all reports prepared in
accordance with the terms of this permit shall be available for public inspection at ADEQ offices. As
required by A.R.S. § 49-205(B) and (C), permit applications, permits, and effluent data shall not be
considered confidential.

Removed Substances [Pursuant to Clean Water Act Section 301]

Solids, sludges, filter backwash, or other pollutants removed in the course of treatment or control of
wastewaters shall be disposed of in a manner such as to prevent any pollutant from such materials
from entering navigable waters.

Severability [Pursuant to A.R.S. § 49-324(E)]
The provisions of this permit are severable, and if any provision of this permit, or the application of any
provision of this permit to any circumstance, is held invalid, the application of such provision to other

circumstances, and remainder of this permit, shall not be affected thereby.

Civil and Criminal Liability [Pursuant to A.R.S. § 49-262, 263.01, and 263.02]

Except as provided in permit conditions on "Bypass" (Section 14) and "Upset" (Section 15), nothing in
this permit shall be construed to relieve the Permittee from civil or criminal penalties for
noncompliance.

Oil and Hazardous Substance Liability [Pursuant to Clean Water Act Section 311]

Nothing in this permit shall be construed to preclude the institution of any legal action or relieve the
Permittee from any responsibilities, liabilities, or penalties to which the Permittee is or may be subject
under Section 311 of the Clean Water Act.

State or Tribal Law [Pursuant to R18-9-A904(C)]

Nothing in this permit shall be construed to preclude the institution of any legal action or relieve the
operator from any responsibilities, liabilities, or penalties established pursuant to any applicable State
or Tribal law or regulation under authority preserved by Section 510 of the Clean Water Act.



ARIZONA POLLUTANT DISCHARGE ELIMINATION SYSTEM (AZPDES)

FACT SHEET

This document gives pertinent information concerning the reissuance of the AZPDES permit listed below. This
facility is a wastewater treatment plant with a design capacity of 16 MGD, and thus is considered to be a major
facility under the NPDES program. The effluent limitations contained in this permit will maintain the Water
Quality Standards listed in Arizona Administrative Code (A.A.C.) R18-11-101 et. seq. This permit is proposed
to be issued for a period of 5 years.

1L

Permittee's Name: City of Mesa
Greenfield Water Reclamation Plant (WRP)

Mailing Address: P.O. Box 1466
Mesa, AZ 85211-1466
Facility Location: 4400 South Greenfield Road
Gilbert, AZ 85296

Contact Person(s): Christopher Baer, Waste Water Plant Supervisor
480-644-6012

AZPDES Permit No. AZ0025241
Inventory No. 105443
STATUS OF PERMIT(s)

The City of Mesa has applied for a renewal of the Arizona Pollutant Discharge Elimination System
(AZPDES) permit for the Greenfield Water Reclamation Plant (WRP). Although the City of Mesa has
submitted the application, the Towns of Gilbert and Queen Creek and City of Mesa are all co-owners of
the Greenfield WRP. A renewal of the AZPDES permit is requested to allow the discharge of tertiary
treated effluent (consisting of domestic and industrial wastewater) from the Greenfield WRP in Gilbert,
Arizona to the East Maricopa Floodway (EMF) in Maricopa County, Arizona. This application was
received by the Arizona Department of Environmental Quality (ADEQ) on October 21, 2009 and was
determined to be administratively complete on December 15, 2009. The City of Mesa is indicated as the
operator of Greenfield WRP and currently has an Aquifer Protection Permit (APP) No. P105443 issued
by ADEQ for discharges from the Greenfield WRP. The APP regulates discharges to the local aquifer.
The City of Mesa obtained coverage under the Multi-Sector General Permit for stormwater discharges at
the Greenfield WRP under the name South Water Reclamation Plant on 04/08/2003 (AZMSG-6144).

GENERAL FACILITY INFORMATION

The Greenfield WRP is located west of Greenfield Road between Germann Road and Queen Creek Road
in Gilbert, in Maricopa County, Arizona.

Final Fact Sheet
June 2010
Page 1 of 16



The facility is a Publicly Owned Treatment Works (POTW) that serves the city of Mesa and towns of
Queen Creek and Gilbert, with a combined service population of approximately 160,000 people. The
wastewater treatment plant is part of a sanitary sewer system that receives domestic wastewater from
residential, commercial and industrial sources. There are two (2) significant industrial dischargers
connected to the treatment works: Arch Chemicals, Inc. in Mesa and TRW Vehicular Safety Systems in
Mesa. The City of Mesa has a pretreatment program in place for these industrial contributors.
Pretreatment programs are also required for the Towns of Gilbert and Queen Creek as contributors and
co-owners of the Greenfield WRP facility, which has a design capacity of 16 MGD. A pretreatment
program is required for facilities discharging more than 5 MGD.

Construction of the wastewater reclamation plant (WRP) was completed in 2007 and the plant began
receiving wastewater in January 2007 for treatment. The first discharges through Outfall 001 began in
November of 2007.

Treatment processes at the WRP consist of headworks with bar screens, grinders and grit removal, an
influent lift station, primary clarifiers, anoxic and aeration basins for nitrification-denitrification,
secondary clarifiers, tertiary filters, ultraviolet (UV) disinfection system, anaerobic sludge digesters,
centrifuges for sludge thickening and dewatering, and an effluent pump station. A request for permit
modification to the Aquifer Protection Permit (APP) was submitted on February 27, 2009 requesting the
use of an installed hypochlorite station at the plant as backup disinfection in the event UV is disabled.
Although this request was made to the APP, it does not apply to the AZPDES permit as the plant has no
way at this time to dechlorinate before release through Outfall 001 to the EMF. Plans are being made to
upgrade the plant to include dechlorination in approximately five years. Sludge is treated on-site and then
either hauled by a licensed contractor to the Apache Junction Landfill or land applied as Class B
Biosolids, with the back-up capability to pump and discharge to the Baseline Interceptor and send to the
City of Phoenix 91*' Avenue WWTP for treatment.

The responsibility for reusing and disposing of the effluent is contained in an Intergovernmental
Agreement between the three owners, the City of Mesa and Towns of Queen Creek and Gilbert. Each
owner is responsible for the use and disposal of effluent committed to Greenfield WRP. The proposed
AZPDES permit will authorize discharge of treated effluent to the EMF. The EMF was constructed by
the Flood Control District of Maricopa County (FCDMC) to convey regional flood flows to the Gila
River. The City of Mesa entered into an intergovernmental agreement (IGA FCD 2006A009) with the
FCDMC in 2006 to allow “periodic and emergency” releases of effluent into the EMF when there is more
treated effluent in the system than can be handled on site or supplied in water exchanges. This permit
does not authorize discharges into the EMF in excess of those allowed by this intergovernmental
agreement. Greenfield WRP has indicated that discharge to the EMF will only occur when the volume of
treated effluent exceeds reuse-recharge demands.

A review of the discharge flow records submitted and ADEQ Compliance field inspection reports
indicates the facility generally discharges during the winter months. The initial discharges occurred
between 11/30/2007 and 12/27/2007 with a maximum discharge of 8.94 MGD, a minimum of 1.81 MGD,
and an average of 5.5 MGD. Discharges the following years mirrored this trend with the discharges
occurring 1/7-22/2008, 2/5/2008, 5/24/08, 11/28/08, 12/18-21/2008, 12/26-28/2008, 1/1/2009, and 5/29-
31/2009.

Final Fact Sheet
June 2010
Page 2 of 16



1.

Iv.

RECEIVING WATER

The State of Arizona has adopted water quality standards to protect the designated uses of its surface
waters. Streams have been divided into segments and designated uses assigned to these segments. The
water quality standards vary by designated use depending on the level of protection required to maintain
that use.

The receiving water for Greenfield WRP Outfall 001 is the East Maricopa Floodway (EMF), tributary to
the Gila River in the Middle Gila River Basin.

Outfall 001 is located at:

Township 2S, Range 6E, Section 15
Latitude 33°, 15’, 47" N, Longitude 111°, 43", 33" W

The receiving water is not on the 303(d) list and there are no TMDL issues associated. The outfall
discharges to the EMF, a water of the U.S. and tributary to the Gila River. The point of convergence of
the EMF into the Gila River is located on the Gila River Indian Community (GRIC). The uses
established in Title 18, Chapter 11, Appendix B, for the similar water segment from Felix Road to the
Indian Reservation are as follows:

Agquatic and Wildlife ephemeral (A&We)
Partial Body Contact (PBC)
Agricultural Livestock Watering (AgL)

Per A.A.C.R18-11-113(D), the water quality standards that apply to Effluent Dependent Waters (EDW5s)
will be applied to derive discharge limitations for any point source discharge of wastewater to an
ephemeral water. The AZPDES permit includes discharge limitations and monitoring requirements
designed to achieve compliance with A& Wedw standards.

Based on the considerations above, the permit has been drafted to protect the following designated uses:

Aguatic and Wildlife effluent dependent waters (A&Wedw)
Partial Body Contact (PBC)
Agricultural Livestock Watering (AgL)

Given the uses stated above, the applicable narrative water quality standards are described in A.A.C. R18-
11-108 and the applicable numeric water quality standards are listed in A.A.C. R18-11-109, and in
Appendix A thereof. There are two standards for the Aquatic and Wildlife uses, acute and chronic. In
developing AZPDES permits, the standards for all applicable designated use are compared and limits that
will protect for all applicable designated uses are developed based on the standards.

DESCRIPTION OF DISCHARGE

Since this facility did not begin discharging until November 30, 2007, and discharges have been limited to
the winter months (mostly in January), limited effluent monitoring data is available. The following is the
effluent quality based on the submitted application dated 10/21/09.

Final Fact Sheet
June 2010
Page 3 of 16



Biochemical Oxygen Demand (BOD) mg/L 182 9.1

Total Suspended Solids (TSS) mg/L 1 5 47
Total Kjeldahl Nitrogen (TKN) mg/L 0.76 2.51 40
Fecal Coliform # /100 mL 0.27 159 1061

The application indicates that the design removal rate for: BOD is 85%, and TSS is 85%. The facility
also submitted sample results totaling 12 for oil & grease, 20 for ammonia and 10 for phosphorus. In
addition, between 5 and 9 data points for metals were obtained from Discharge Monitoring Reports
(DMRs) and laboratory data reports. Six Whole Effluent Toxicity (WET) tests were also reviewed, and
exceedences occurred in December 2007, January 2008, December 2008 and January 2009. No other
exceedences were noted.

Further details regarding these data are presented in sections that follow.

STATUS OF COMPLIANCE WITH THE EXISTING AZPDES PERMIT

The files indicate the most recent inspection of this facility was in March 2009; no significant violations
were noted as a result of this inspection. In preparing this permit, the DMR files were reviewed for the
years 2007 through 2009.

Whole Effluent Toxicity (WET) tests had findings of toxicity as list below:

. Raphidocelis subcapitata (chronic) — December 2007 (TUc = 8), January 2008 (TUc = 1.33),
December 2008 (TUc = 1.3), and January 2009 (TUc = 1.33);

e Pimephales promélas for December 2008 (TUc =2);
e Ceriodaphnia dubia December 2008 (TUc = >8).

Retestings were completed in February, March and June of 2008 with findings of no toxicity. January
2009 retesting was required in February 2009 but was not completed until June of 2009; this test also had
a finding of no toxicity.

No other exceedences were noted.

A pretreatment program for the Town of Queen Creek was required in the existing (2004) permit for the
facility. The Town of Queen Creek’s pretreatment program was approved by ADEQ on April 9, 2010.

A pretreatment program for the Town of Gilbert was also required in the existing permit. The Town of
Gilbert submitted a pretreatment program for the Gilbert Neely plant, but ADEQ has requested that the
program be rewritten to include the Greenfield WRP and resubmitted. The renewal permit specifies that
each co-owner is required to have a pretreatment program in place.

Final Fact Sheet
June 2010
Page 4 of 16



VL

PROPOSED PERMIT CHANGES

The following table lists the major changes from the previous permit in the draft permit.

Hydrogen sulfide

No monitoring required.

Assessment level set with
monitoring and reporting
required 1X / every other
week if sulfides are detected.
See sulfides below.

New standard in 2009 for
Aquatic and wildlife
designated uses (replaces
sulfide)

Sulfides Assessment levels No limit or assessment level | Standard removed in 2009.
1X / month. set. Monitoring and reporting
required 1X / every other
week as an indicator
parameter for  hydrogen
sulfide.
Copper Assessment levels Permit Limit Data indicates reasonable
1X / month. 1X / month potential exists for an
exceedance of a standard.
Antimony, ~ Arsenic, ~Beryllium, Assessment Level Effluent Characterization | Data submitted indicated no
Boron, Lead, Nickel, Silver, 1X / month Monitoring reasonable potential for an
Thallium, Zinc 1X / quarter exceedance of a standard.

Ammonia (NH3)

Monitoring and reporting only

Assessment level set, see
Part I1.B of the permit and an
Ammonia Data Log is
required.

New standard for Aquatic
and wildlife effluent
dependent water (A&Wedw).
Ammonia is to be monitored
by discrete sample and at
the same time as pH and
temperature. One sample
must coincide with WET
sampling to aid in the
determination of the cause of
toxicity, if toxicity is detected
an assessment level is set
1X/ month.

Whole Effluent Toxicity (WET)
testing

Action level set with monitoring
required monthly.

Limits set for three species
with monitoring required
monthly.

Reasonable potential exists
based on exceedances of
permit action levels.

Anti-backsliding considerations- “Anti-backsliding” refers to statutory (Section 402(0) of the Clean
Water Act) and regulatory (40 CFR 122.44(l)) requirements that prohibit the renewal of an existing
NPDES permit that contains effluent limits, permit conditions, or standards that are less stringent than

those established in the previous permit.

The rules and statutes do identify exceptions to these

circumstances where backsliding is acceptable. This permit has been reviewed and drafted with
consideration of anti-backsliding concerns.

Limits are retained in the permit for parameters where reasonable potential (RP) for an exceedance of a
standard continues to exist or is indeterminate. In these cases, limits have been recalculated using the
Water Quality Standards revised in 2009 and the method for calculating limits described in Section VII
below. In some cases, based on changes in the WQS, this results in less stringent limits; this is
considered allowable backsliding.

Final Fact Sheet
June 2010
Page 5 of 16



VIIL.

DETERMINATION OF EFFLUENT LIMITATIONS and ASSESSMENT LEVELS (Part I in
Permit)

When determining what parameters need monitoring and/or limits included in the Greenfield WRP
permit, both technology-based and water quality-based criteria were compared and the more stringent
criteria applied.

Technology-based Limitations: As outlined in 40 CFR Part 133:
The regulations found at 40 CFR §133 require that publicly owned treatment works achieve specified
treatment standards for BOD, TSS, and pH based on the type of treatment technology available.

Numeric Water Quality Standards: As outlined in A.A.C. R18-11-109 and Appendix A:

Per 40 CFR 122.44(d)(1)(ii), (iii) and (iv), discharge limits must be included in the permit for parameters
with “reasonable potential”, that is, those known to be or expected to be present in the effluent at a level
that could potentially cause any applicable numeric water quality standard to be exceeded. “Reasonable
potential” refers to the possibility, based on the statistical calculations using the data submitted, or
consideration of other factors to determine whether the discharge may exceed the Water Quality
Standards. The procedures used to determine reasonable potential are outlined in the Technical Support
Document for Water Quality-based Toxics Control (TSD) (EPA/505/2-90-001). In most cases, the
highest reported value for a parameter is multiplied by a factor (determined from the variability of the
data and number of samples) to determine a “highest estimated value”. This value is then compared to
the lowest applicable Water Quality Standard for the receiving water. If the value is greater than the
standard, RP exists and a limit is required in the permit. RP may also be determined from best
professional judgment (BPJ) based on knowledge of the treatment facilities and other factors. The basis
for the RP determination for each parameter with a limit is shown in the table below.

It is assumed that RP exists for exceedance of water quality criteria for the pollutants £. coli and total
residual chlorine (TRC). These parameters have been shown through extensive monitoring of POTWs to
fluctuate greatly and thus are not conducive to exclusion from limitation due to a lack of RP. Therefore
the permit contalns numeric limits for . coli and TRC.

The proposed permit limits and/or ALs were established using a methodology developed by EPA. Long
Term Averages (LTA) were calculated for each designated use and the lowest LTA was used to calculate
the average monthly limit (AML) and maximum daily limit (MDL) necessary to protect all uses. This
methodology takes into account criteria, effluent variability, and the number of observations taken to
determine compliance with the limit and is described in Chapter 5 of the TSD. Limits/ALs based on
A&W criteria were developed using the “two-value steady state wasteload allocation” described on page
99 of the TSD. When the limit/AL is based on human health criteria, the monthly average was set at the
level of the applicable standard and a daily maximum limit was determined as specified in Section 5.4.4
of the TSD.

Arizona water quality rules require that water quality standards be achieved without mixing zones unless
the permittee applies and is approved for a mixing zone. Since the receiving stream for this discharge is
ephemeral prior to the discharge, no water is available for a mixing zone and all water quality criteria are
applied at end-of pipe. This means that the effluent concentration must meet stream standards.

Final Fact Sheet
June 2010
Page 6 of 16



Permit Limitations and Monitoring Requirements: The tables that follow summarize parameters that
are limited in the permit and the rationale for that decision. Also included are some parameters that
require monitoring without any limitations or that have not been included in the permit at all and the basis
for that decision. The corresponding monitoring requirements are shown for each parameter. In general,
the regulatory basis for monitoring requirements is per 40 CFR §122.44(i) Monitoring requirements; and
40 CFR §122.48(b), Required monitoring; all of which have been adopted by reference in A.A.C. R18-9-
A905, AZPDES Program Standards.

Final Fact Sheet
June 2010
Page 7 of 16



91 jo § a8eq
010T 2ung
1994§ 108, [eul ]

"uonezIIs)OBIBYD JUSN|YD
Joy wue) jwad ay) Jo H'¢'z sleak / x| pasinbas Buloyuop

dd ON 1brizel 6

/6 v

21U0Jyo MPIANRY / 1/Br 0G|

ojussly

‘uopeziisjoeleyd uan|ya
104 wia) pwiad ay) Jo $'¢°Z sieak / X| pasinbal Buuoyuop

d¥ oN /6 g9y 6

/6| >

21UOIYD MPIANSY
/71/6r 009 Jo prepuels ajqeoljddy

Auowiuy

"JOS S| |9A8] JUBISSasSSE Uy
‘pajosiap st AJoIX0] Ji ‘A)oiX0] JO 8SNEeD 3y} JO UOREBUILLISIOP
oy} ui pie o) Buiidwes ] IAA yum opiouiod jsnw ajdwes
8uQ ‘sjuswailinbal buipodal Joj £'g}| Hed 99s ‘Juued sy}
340 O xipuaddy ui papirosd ajqe uoeUILLIB}BT SPIEPUBIS
BjUOWWY 8Y} Jo 9sn ay) alsinbai ||eys Buipodar siy] ‘Hd
pue ainjeladws) se awi} swes ay} je J xipuaddy ui 6o
ejeq ey} uo N Bw ur papodal pue pajdwes aq jjeys pue
ajdwes a}210sip Aq yluow / Xz paIojuow aq 0} S Biuowwy

SjeuIWISlapU] VIN 0¢

/6w s2e

‘Hd pue
ainjesadwa) Yim SaLIEA pIepuBlS

eluOLILY

‘paiinbas uaym Buijdwes

BlUOWIWE Ylim apI1ouiod osle jshw Buidwes ainjeladwa |
‘pajoalep st AJoix0} i ‘AN0IX0} JO 9SNED BU) JO UOHBUILISIEP
oy} ui pie 0) Buiidwes ] AN ypm apiouiod jsnw ajdwes suo
‘Alleuonippy -ainjesadway} Joj pajos}joo aq jshw sejdwes
8}2I0sIp ey} sayioads gg | Hed Y4D Oy “8jdwes sjesosip
Ag yjuow / Xz pasojuow aq 0} st ainyesadwa} Jusniyg

Aep

V/IN Y/N pajdwesg

Dol € 01 o9

piepuess a|qedijdde oN

ainjesadwa]

"pajoajap st AJoIxo} i AJIDIX0} JO asned

U3 J0 uonEUILLISIBP B} Ul pie 0} Bulse} 1 JAA Yum spioulod
1Snw ajduwies auo JSes) Jy ‘BULIOJYD 10} PaJOS}j02 94 ISh
sojdwes aja.0sIp Jey) sayads gg | Hed H4D oF ‘Wwuad
iy} Jod ssa00.d uonOBUISIP UlBW BY} SI AN SB UOIDaJuISIP
104 pasn ale spunodwod aujwolg Jo auuojy i Ajuo
8|dwes 9}2I0SIp B SE }9aMm / XG PaIo}uOW g 0} S| N1

‘uonosjuIsIp 1o}
pasn spunodwod
aujwoug

10 suuoly #

sisixa sheme 4y VIN YIN

V/N

SluoIyo MpapABY / 1/Br ||

auuoyo
lenpisay B0 |

‘pasinbai usym Bujdwes ejuowwe yym spiouiod osje jsnw
Buiidwes Hd “pajosiep si Al1oixo} i A)DIX0} Jo BSNED BY) 4O
uoljeulLLIB}ep 8y} ut pie 0} Buisal ] JAA Yum apiouion jsnuw
o|dwes auo jses| Iy "Hd 104 pa}os}j0o aq Isnw sojdwes
9J210s1p Jey} saydads 9¢ | Hed ¥4D O Juanye ay)

40 ajdwes ajeiosIp B Buisn 3oam / XG paiojyuow aq o} st Hd

(9)601-11-81
MOV Ul Wi
8y} o} uoippe Ul
S}SIXs Wy} paseq
AbBojouyos]
‘papnjoul

shemie si jwp VIN VIN

08012L

(@)60L-L1-8L ¥ OVY
Ogd PuB ‘MpPapey
0'6 ‘wnwixepy

G'9 WnWiulN

Hd

"pajoslap st AJoixo} i AJOIX0) JO BSNED

8y} JO uoneUIWISIBP aY} Ul pie 0} Buisa) 1 IAA Yim apioulod
1Snw s|dwes suo jses| Iy Jwiad Siyy Ul Juswalinbal
|BAOWIBI %G8 9Y} Ylim 8oue)|dwod SSasse 0} papnjou Si
Spijos papuadsns pue Qg juanjjuj Jo}UOW 0} Juswalinbal
ay| -abieyosip ay} jo aajejUsSaIdal 8q 0} USSOYD

sem pasinbal adA} sjdwes ay] -juaniys sy} pue jusnyul
2y} Jo sojdwes aysodwos Buisn 3aam / X| payonpuoo

8q 0} SS1 pue 409 uanjys pue juanjjui Joy Buloyuopy

‘papnjoul
shkemie si SS1
pue go4d Joj Jun Y/N a0l

16w L6

[A 0% R-EtoXii4
spwij paseq ABojouyods |
1ebelane Aep ; /6w G
abelane Aep gg /6w og

(SSL) spios
papuadsng

® aog

“JajaW moyy e Buisn siseq |enuiuod
B U0 paiojiuow aq moy} abieyosip jey) pasodoid si 3

MO[]




91 Jo 6 93ed
010 dunyf
194§ 108, [BUL]

“uoneziajoeIeyd
juanyys Joj sapenb / x| palinbai Buuoyuop VIN VIN VIN VIN spJepue)s 9|qedljddy oN SjuBLINN
‘uonezusloeleyd Juaniys
10} wa) Juuad By} Jo '’z sJeak / X | palinbal Buliojuop d4 ON /6 6'6 6 /6 ¢ 21UOIYD MPBAARY / T1/6M 201 () 19%IN
‘piepue)s
ay} anoge
Bjep qej Josjep
-uou yjim eyep
1es pajiwj Uo paseq
S| |99} JUBWISSASSE UE pue yjuow / X| palinbals Buuoyuopy 9jeuiwIalapuU| 7/6r g8¢°0 9 6z > 21U0JYD Mpa AVRY / 1/6M 100 Anosspy
‘uonjezyajoeIeyD JUSN|Yd
Joj wia} jwiad 8y} 4o ¢z Siesk / X | pasinbal Bupiojuopy dd ON /6 6oL 6 o | > 21U0JYO MPIANRY / 1/BM ' (2) pes
‘1os
S| [9A9] JUBWISSASSE UB pue Yjuow / X | palinbal buipodal
pue Buuoyuopy ~/6rlpG > sem sapyns Joj papiwgns eleq ajeujwisiapu| W/IN V/IN ejeq oN 21U0IYO MPapARY / 1/6M Zz | apying uaboipAH
‘palinbal si s|ejow Juapuadap ssaupley Jo}
Builoyuow JaAsUSYM palinbal si ssaupley Joj Bullojuop
“Bw gz jo anjea ssaupiey abesane ay) uo paseq uoneoijdde Jad ‘sigjoweled [eyow oyoads
19M SUOHBUIWLIBIBP d¥ JO} PasN oUiZ PUB JBA|IS ‘|3XoIu 10} SpJepuUBlS dUILUIBISP 0} Pasn Si
‘pea} ‘Joddoo ‘||| WNIWIoIYD ‘WNIWPED 1O} SPIEPURIS AASY VIN Y/N /1 /6w 09z ssauplel ‘plepuels ajqedijddy oN ssaupley
‘pajoajap S! AJoIX0) 4 AJDIXO} JO 9SNED JO UOHBUIWIBISP B}
ui pte 0} Buiisay | JAA Yiim apioulod isnw yjuow Jad ajdwes
8UO }sed| Jy "BLIBJOEQ LI0JI|0D 104 P8J08}j00 8( SNl 0dd /W 004/ 4O 92G
sojdwes gelb jey) sapioads 9¢ | Hed H4D OF "SPIEPUE]S ‘anoge :wnwixew ajdwes s|buig
Ajjenb Jayem ueaw ouyawoab Aep-o¢ ay) yum aoueldwod uoneue|dxs
alnsua 0} palinbal wnwiuiw ay} st Aouanbayy Buuojuow 998 'Sd1MM (wnwiuiw ajdwes §)
payioads ay} juaniys ay) jo ajdwes qelb e Buisn 1o} peyadxa w 0oL/ NO 921
‘saseq Apj@am Uo ‘Yluow ; X palojuow aq o} si /0o ‘J skemie 4y V/N 1901 JWO0 L/ L :ueaw ouewWoab Aep-0¢ 1j00 '3
(psieoipul
19s | jou ywiy Buiodar)
SI [9A8] JUBUSSASSE UB PuB Yjuow / X| paiinbai Buuojuop Qjeuiwalapu| V/N 6l 1> 21UOIYD MPapARY / 1/61 276 apiuein
"}os sI Jwi| e pue yuow / X| palinbai si Buuoyuop sisixa dy /6r |'9g 6 /b 21 OIUOIYO MPIAARY / /6 g1 (z) 1eddog
‘spwi| Buodas ybiy uo pesegq ‘Jos
SI [9A8] JUBWISSASSE UB puk LYjuow / X | palinbai Buuoyuop QleUILLIBlapU| 6 GoL 8 6 gL > 21UOIYD MPapARY / /B L1 A wniwolyn
‘A Wniwoly) 104 Joyeweled (1e10y)
10}BOIPpUl JUBWISSISSE UR SB Yjuow / X} palinbal Buuoyuop d¥ ON /6 ggy 6 6 ¢ 716w 7 7/60 0001 wniwoly
“(Jwyj Buipodau
‘Jes ybiy uo paseq)
S| |9A9] JUBLUSSASSE UB pue yjuow / X | painbal Buuoyuop ajeujwialapu| /6 6oL 6 6L > 2IU0IYO MPapNSY / /61 Zo'L (g) wniwpe)




jusniya sy} zusioeieyd 0} papasu aq jjim ejep Bugnsas sy (“ebieyosip ou jo spouad Buinp jeuoyelado uiewsal pjnoys Buiiejews moj4 abieyosiq :uondaoxg) ywiad ay}jo ¥¢

91 3o O[ 98ed
010z aunf
199YS 1084 (Bt

“/Bw /€7 40 anjea ssaupiey B uo paseq si Jajowesed siy} 1oy piepuels syl (2)
‘pamaual aq 0} st ywuad siys i ‘|emauay juiad Joy uoneoijdde uodn pue ‘souewioped jueld pue

~"B'¢ S8|qEe ] Ul UMOYS

Se payloads seiousnbayy wnwiuiw ay; Je pejonpuod aq jleys Buuojuow ‘sbieydsip ou st a1syl J| 100 [BANO YyBnoiy) Buibreyosip si Ayjioe} ayy usym palinbas ale anoqge sajouanbayy Buopuow syy (1)
$3}0UJ004
! eignp
8y} Ul 188 Si Jiwij e pue yuow / X| pasinbai si Buliojiuoly SIsixe 4y V/IN 9 8 gjuydepoLe)
Jwsad sejpwoid
8 Ul J8s SI Jiwy e pue yjuow / X| paiinbai si buuonuop SISiXe 4y V/IN 9 Z safeydaluld
wuad ejeyideagns | (9'v'g0L-L1-8LY (L3 Aoixoy
8Uj Ul }8S St JiWI| B pue yjuow / X| palinbal s BuLojuop SIsIXa 4y sivoopiydey | "Ov'y) AloIxo) ON Juaniy3 SjoyaA

UONEZIBJORIBYD JUSN[LS

21U0IYD B QJNoe

1os
S| [9A8] JUSLISSISSE UE PUE Yjuow ; X| pasinbas Buiiojuop

EJEp ge| Jos)sp
-uou yIMm elep
pajiL| UO peseq
sjeuILLIS}EPU]

s

21UOIYD MPApARY / /61 2

10} Wi} ywiad 8y} Jo '’z sieak / x| paiinbai Bulojuopw dY ON T/6ri zgL 8 7/6r oy y3oq Joj} Mpa MY / 1/BM ¢z (g) ouiz
‘uonezuvoeIBYD JUSNIYS
10j Wi} ywiad ayy Jo '¢'z sieak / x| pasinbai Buloyuoly dy oN /6rigg'y 6 /6 | > Dgd/1/brigy wnijey |
‘wial}
yuwuad ay) Jo Japuiewsal ay} Joy palinbal si apyjns usboipAy
Joy BunioyuowW ‘pajoalap S BPYINS 4| “Yuow ; | palinbal
s1 Buuojiuoy “epuins uaBoipAy Joy Jejeweled Jojesipuy V/N V/N [ 7/61 06 > piepuels sjqesijdde oN sapying
‘uoijeziisjoeieyd jusnjye
J0} wiis) yuuiad ay) Jo 4'¢'Z siedk / X | palinbay Buniojiuopy dd oN /briggy 6 /6 | > ajnoe mpapey / /8 Z'y ) (2) 1oniS
‘piepuels
a8y} snoge

wniusjeg




Assessment Levels:

Assessment levels (ALs) are established in the permit for: ammonia, cadmium chromium (total),
chromium VI, cyanide, hydrogen sulfide, mercury, selenium, oil and grease, and temperature. The basis
for establishing ALs for each of these parameters is discussed in the table in Section VII above. ALs are
listed in Part I.B of the permit. An AL differs from a discharge limit in that an exceedance of an AL is not
a permit violation. Instead, ALs serve as triggers, alerting the permitting authority when there is cause for
re-evaluation of RP for exceeding a water quality standard, which may result in new permit limitations.
The AL numeric values also serve to advise the permittee of the analytical sensitivity needed for
meaningful data collection. Trace substance monitoring is required when there is uncertain RP (based on
non-detect values, or limited datasets) or a need to collect additional data or monitor treatment efficacy on
some minimal basis. A reopener clause is included in the permit should future monitoring data indicate
water quality standards are being exceeded.

The requirement to monitor for these parameters is included in the permit according to A.A.C. R18-11-
104(C) and Appendix A. ALs listed for each parameter were calculated in the same manner that a limit
would have been calculated (See Numeric Water Quality Standards Section above.)

The permittee is required to sample hardness as CaCO; at the same time the trace metals are sampled
because the water quality standards for some metals are calculated using the water hardness values. The
hardness value of 237 mg/L (the hardness of the effluent as supplied in the application) was used to
calculate the assessment levels for cadmium, copper, lead, nickel, silver and zinc.

The following trace substances were not included as limits or assessment levels in the permit due to a lack
of RP based on best professional judgment (BPJ): barium, boron, beryllium, nitrates and manganese.
The numeric standards for these pollutants are well above what would be expected from a POTW
discharge.

Effluent Characterization Testing:

In addition to monitoring for parameters assigned either a permit limit or an AL, sampling is required to
assess the presence of pollutants in the discharge at certain minimum frequencies for additional suites of
parameters, whether the facility is discharging or not. This monitoring is specified in Tables 4.a through
4.1., Effluent Characterization Testing, as follows:

e Table 4.a. — ammonia, BOD-5, total residual chlorine, dissolved oxygen, total kjeldahl nitrogen,
nitrate/nitrite, . coli , oil and grease, pH, phosphorus temperature, and total dissolved solids and
total suspended sohds

o Table 4.b. - Selected metals (total recoverable), hardness, and cyanide. Data from monitoring

done per Tables 1 and 2 may be used.

Table 4.c. — Selected volatile organic compounds

Table 4. d. — Selected acid-extractible compounds

Table 4. e. — Selected base-neutral compounds

Table 4.f. — Additional parameters based on designated Uses (from Arizona Surface Water

Quality Standards, Appendix A, tables 1 and 2.)

Final Fact Sheet
June 2010
Page 11 of 16



NOTE: Some parameters listed in Tables 4.a. and 4.b. are also listed in Tables 1 or 2. In this case, the
data from monitoring under Tables 1 or 2 may be used to satisfy the requirements of Tables 4.a. and/or
4.b., provided the specified sample types are the same. In the event the facility does not discharge to a
water of the U.S. during the life of the permit, effluent characterization testing, of representative samples
of the effluent, is still required.

The purpose of Effluent Characterization (EC) Testing is to characterize the effluent and determine if the
parameters of concern are present in the discharge and at what levels. This monitoring will be used to
assess RP per 40 CFR 122.44(d)(1)(iii)). EC monitoring is required in accordance with 40 CFR
122.43(a), 40 CFR 122.44(i), and 40 CFR 122.48(b) as well as A.R.S. § 49-203(A)(7). If pollutants are
noted at levels of concern during the permit term, this permit may also be reopened to add related limits
or conditions.

Whole Effluent Toxicity:

Whole Effluent Toxicity (WET) testing is required in the permit (Parts [.LE. and IV) to evaluate the
discharge according to the narrative toxic standard in A.A.C. R18-11-108(A)(5), as well as whether the
discharge has RP for WET per 40 CFR 122.44(d)(iv). Ataminimum, the results reported on an AZPDES
application must include quarterly testing for a 12-month period within the past year using multiple
species, or the results from four tests performed at least annually in the 4.5 years prior to the application.
ADEQ does not have a numeric standard for Whole Effluent Toxicity. However, ADEQ adopted the
EPA recommended chronic toxicity benchmark of 1.0 TUc for a four day exposure period. Using this
benchmark, the limitations and action levels for WET included in the permit were calculated in
accordance with the methods specified in the 7SD. The species chosen for WET testing are as
recommended in the 7SD and in Regions 9 & 10 Guidance For Implementing Whole Effluent Toxicity
Testing Programs.

The permit requires monthly monitoring for three surrogate species [Ceriodaphnia dubia (water flea)
representing the invertebrate phyla; Pimephales promelas (fathead minnow), a vertebrate species; and
Selenastrum capricornutum (green alga) for evaluating toxicity to plant life]. Anexceedance ofa limit or
an action level will trigger follow-up testing to determine if effluent toxicity is persistent. If toxicity
above a limit or an action level is found in a follow-up test, the permittee will be required to conduct a
Toxicity Reduction Evaluation (TRE) and possibly a Toxicity Identification Evaluation (TIE) to identify
the source of toxicity and reduce toxicity. These conditions are required to ensure that toxicants are not
discharged in amounts that are toxic to organisms [A.A.C. R18-11-108(A)(5)]. A reopener clause is
included in accordance with 40 CFR Parts 122 and 124 and A.A.C. R18-9-B906.

The required WET monitoring frequency for this facility is consistent with the WET testing frequency
required for facilities with a similar design flow. The permit requires WET test results to be reported on
discharge monitoring reports and submittal of the full WET lab report to ADEQ.

Whole Effluent
Toxicity (WET)

The permit contains provisions for WET testing for chronic limits or acute action levels toxicity which shall
be conducted monthly. Chronic limit applies if discharges occur for four consecutive days or more and/or
are repeated more frequently than every 30 days. (See permit Table 3a for specific limits and monitoring
requirements.) Acute toxicity testing will apply if discharge is less than four consecutive days and not
repeated within a period of 30 consecutive days. (See permit Table 3b for specific action levels and
monitoring requirements.) A more frequent sampling requirement is triggered if any of the WET limits or
action levels listed in the permit are exceeded. The permit also contains provisions for investigating the
sources of toxicity, if detected.

Final Fact Sheet
June 2010
Page 12 of 16



Three composite samples are required to complete one chronic WET test. WET sampling must coincide
with testing for all the parameters in tables 1 and 2 of the permit to aid in the determination of the cause of
toxicity if toxicity is detected. Additional procedural requirements for the WET test are included in the
proposed permit.

VIII. NARRATIVE WATER QUALITY STANDARDS

IX.

All narrative limitations in A.A.C. R18-11-108 that are applicable to the receiving water are included in
Part I, Section E of the permit.

MONITORING AND REPORTING REQUIREMENTS (Part II of Permit)

Section 308 of the Clean Water Act and 40 CFR Part 122.44(i) require that monitoring be included in
permits to determine compliance with effluent limitations. Additionally, monitoring may be required to
gather data for future effluent limitations or to monitor effluent impacts on receiving water quality. The
permittee has the responsibility to determine that all data collected for purposes of this permit meets the
requirements specified in this permit and is collected, analyzed, and properly reported to ADEQ.

Monitoring frequencies are based on the nature and effect of the pollutant, as well as a determination of
the minimum sampling necessary to adequately monitor the facility’s performance. The permittee is
responsible for conducting and reporting results to ADEQ on DMRs or as otherwise specified in the
permit.

Monitoring locations are specified in the permit (Part [.A) in order to ensure that representative samples
of the influent and effluent are consistently obtained.

The permit (Part II. A.1 and 2) irequires the permittee to keep a Quality Assurance (QA) manual at the
facility, describing sample collection and analysis processes; the required elements of the QA manual are
outlined.

For the purposes of this permit, a “24-hour composite” sample has been defined as a flow-proportioned
mixture of not less than three discrete samples (aliquots) obtained at equal time intervals. The volume of
each aliquot shall be directly proportional to the discharge flow rate at the time of sampling.

These criteria for composite sampling are included in order to obtain samples that are representative of
the discharge given the potential variability in the duration, frequency and magnitude of discharges from
this facility. Information in the application indicates that the number and average duration of discharges
will vary with discharges typically occurring during winter months and rainstorm events. The applicant
indicates that the average flow per discharge may vary from 0.1 to 16 MGD.

Discrete (i.e., grab) samples are specified in the permit for parameters that for varying reasons are not
amenable to compositing.

The requirements in the permit pertaining to Part I Monitoring and Reporting are included to ensure that
the monitoring data submitted under this permit is accurate in accordance with 40 CFR 122.41(e).

Final Fact Sheet
June 2010
Page 13 of 16



XI.

XII.

Reporting requirements for monitoring results are detailed in Part IL.B.1. of the permit, including
completion and submittal of Discharge Monitoring Reports (DMRs) and AZPDES Flow Record forms.

The permit also requires annual submittal of an ammonia data log that records the results for temperature,
pH, and ammonia samples and date of sampling (Part II.B.3). This requirement is included because the
normal method of reporting sampling results (on DMRs) is not sufficient for determining what standard
applies. The ammonia standards in Appendix A are contingent upon the pH and temperature at the time
of sampling for ammonia; but the format for reporting on DMRs does not link a sample to its particular
date of sampling. The requirement to submit an ammonia data log is included to allow evaluation of
treatment plant performance and the potential for toxicity in the discharge based on ammonia. Whenever
sampling is done for ammonia, sampling must be done for temperature and pH concurrently. Results for
these three parameters shall be recorded on the Ammonia Data Log provided in Appendix C, as well as
on DMRs. The ammonia data log shall be submitted to ADEQ annually.

Requirements for retention of monitoring records are detailed in Part I1.D of the permit.

BIOSOLIDS REQUIREMENTS (Part III in Permit)

Standard requirements for the monitoring, reporting, record keeping, and handling of biosolids, as well as
minimum treatment requirements for biosolids according to 40 CFR Part 503 are incorporated in the
permit.

SPECIAL CONDITIONS (Part V in Permit)

Pretreatment:
Standard requirements for implementing and enforcing an approved pretreatment plan are included in the
draft permit.

Operation:
This permit condition requires the permittee to ensure that the WWTP has an operator who is certified at

the appropriate level for the facility, in accordance with A.A.C. R18-5-104 through -114. The required
certification level for the WWTP operator is based on the class (Wastewater Treatment Plant) and grade
of the facility, which is determined by population served, level of treatment, and other factors.

Permit Reopener:

This permit may be modified based on newly available information; to add conditions or limits to address
demonstrated effluent toxicity; to implement any EPA-approved new Arizona water quality standard; or
to re-evaluate reasonable potential (RP), if Assessment Levels in this permit are exceeded (A.A.C. R18-
9-B906 and 40 CFR Part 122.62 (a) and (b)).

ANTIDEGRADATION

Antidegradation rules have been established under A.A.C. R18-11-107 to ensure that existing surface
water quality is maintained and protected. The discharge from the Greenfield WRF an ephemeral wash
which will become (for purposes of this permit) an effluent-dependent water. Except for flows resulting

Final Fact Sheet
June 2010
Page 14 of 16



XII1.

XIV.

from rain events, the only water in the wash will be the effluent. Therefore, the discharge and the
receiving water will normally be one and the same. Effluent quality limitations and monitoring
requirements have been established under the proposed permit to ensure that the discharge will meet the
applicable water quality standards. As long as the permittee maintains consistent compliance with these
provisions, the designated uses of the receiving water will be presumed protected, and the facility will be
deemed to meet currently applicable antidegradation requirements under A.A.C. R18-11-107.C.

STANDARD CONDITIONS

Conditions applicable to all NPDES permits in accordance with 40 CFR, Part 122 are attached as an
appendix to this permit.

ADMINISTRATIVE INFORMATION

Public Notice (A.A.C. R18-9-A907):

The public notice is the vehicle for informing all interested parties and members of the general public of
the contents of a AZPDES permit or other significant action with respect to an AZPDES permit or
application. The basic intent of this requirement is to ensure that all interested parties have an
opportunity to comment on significant actions of the permitting agency with respect to a permit
application or permit. This permit will be public noticed in a local newspaper after a pre-notice review by
the applicant and other affected agencies.

Public Comment Period (A.A.C. R18-9-A908):

Rules require that permits be public noticed in a newspaper of general circulation within the area affected
by the facility or activity and provide a minimum of 30 calendar days for interested parties to respond in
writing to ADEQ. After the closing of the public comment period, ADEQ is required to respond to all
significant comments at the time a final permit decision is reached or at the same time a final permit is
actually issued.

Public Hearing (A.A.C. R18-9-A908(B)):

A public hearing may be requested in writing by any interested party. The request should state the nature
of the issues proposed to be raised during the hearing. A public hearing will be held if the Director
determines there is a significant amount of interest expressed during the 30-day public comment period,
or if significant new issues arise that were not considered during the permitting process.

EPA Review (A.A.C. R18-9-A908(C)):

A copy of'this permit and any revisions made to this draft as a result of public comments received, will be
sent to EPA Region 9 for review. If EPA objects to a provision of the draft, ADEQ will not issue the
permit until the objection is resolved.

Final Fact Sheet
June 2010
Page 15 of 16



XV. ADDITIONAL INFORMATION

XVIL

Additional information relating to this proposed permit may be obtained from:

Arizona Department of Environmental Quality
Water Quality Division- Surface Water Permits Unit
Attn: Sondra M. Francis, Project Manager

1110 West Washington Street — Mail Code 5415A-1
Phoenix, Arizona 85007

or, by contacting Sondra M. Francis at (602) 771-4666.

INFORMATION SOURCES

While developing effluent limitations, monitoring requirements and special conditions for the permit, the
following information sources were used:

1.

2.

S

@ N

9.
10.
11.

12.

AZPDES Permit Application Form 2A, received October 21, 2009, and along with supporting data, facility
diagram and maps submitted by the applicant with the application forms.

Supplemental information to the application received by ADEQ on December 11, 2009 and December 15,
2009.

ADEQ files on Greenfield Water Reclamation Plant.

Memo to file by Sondra M. Francis, Project Manager, October 27, 2009

USGS 7.5’ Topographic quadrangle map(s): Higley, AZ.

Arizona Administrative Code (A.A.C.) Title 18, Chapter 11, Article 1, Water Quality Standards for Surface
Waters, adopted January 31, 2009.

AAC Title 18, Chapter 9, Article 9. Arizona Pollutant Discharge Elimination System rules.

Code of Federal Regulations (CFR) Title 40:

Part 122, EPA administered permit programs: The National Pollutant Discharge Elimination System.

Part 124, Procedures for decisionmaking.

Part 133. Secondary Treatment Regulation.

Part 503, Standards for the Use or Disposal of Sewage Sludge.

EPA Technical Support Document for Water Quality-based Toxics Control dated March, 1991.

Regions 9 & 10 Guidance for Implementing Whole Effluent Toxicity Testing Programs, US EPA, May 31, 1996.
Short-term Methods for Estimating the Chronic Toxicity of Effluents and Receiving Waters to Freshwater
Organisms (EPA /821-R-02-013).

U.S. EPA NPDES Permit Writers’ Manual, December 1996.

Final Fact Sheet
June 2010
Page 16 of 16



